Pennsylvania
Department of

=
=

Southcentral Regional Office

Environmental Protection CLEAN WATER PROGRAM
Application Type Renewal Application No. PA0026638
PP e —hERE NPDES PERMIT FACT SHEET PP
Facility Type Municipal INDIVIDUAL SEWAGE APS ID 36554
Major / Minor Major Authorization ID 1477023

Applicant and Facility Information

Joint Municipal Authority of

Applicant Name Wyomissing Valley -Berks County Facility Name Wyomissing Valley WWTP

Applicant Address 701 Old Wyomissing Road Facility Address 701 Old Wyomissing Road
Reading, PA 19611-1513 Reading, PA 19611-1513

Applicant Contact David Wisser, Authority Mgr. Facility Contact David Wisser

Applicant Phone (610) 376-1756, dwisser@jmawv.com Facility Phone (610) 376-1756

Client ID 87469 Site ID 257997

Ch 94 Load Status Municipality Reading City

Connection Status County Berks

Date Application Received March 15, 2024 EPA Waived? No

Date Application Accepted March 20, 2024 If No, Reason Major Facility

Purpose of Application Renewal of NPDES permit

Summary of Review

The existing permit was issued September 25, 2019, with a minor amendment issued January 20, 2021 for an interim due
date in a compliance schedule. The renewal application was received on March 15, 2024 using DEP’s electronic Public
Upload system, Reference ID #218955. The existing permit was administratively extended past its expiration date of
September 30, 2024.

As the result of a Pre-Draft Survey sent to the permittee for proposed new Water Quality-Based Effluent Limits, additional
effluent sample results were submitted to DEP February 18, 2025, via email.

This Sewage Treatment Plant (STP) serves Borough of Wyomissing, Borough of West Reading, Borough of Shillington,
Borough of Mohnton, Township of Spring, and Cumru Township, all of whom own their separate collection systems.

Borough of Wyomissing is the largest contributor. According to the application, they are not proposing a modification or
addition of the existing facility.

Design Flow

The existing permit’s limits were based on a design flow of 4.0 MGD. The draft renewal permit includes the same design
flow of 4.0 MGD.

DMRs from the last 3 years (1/1/2022-11/30/2024) indicate an average flow of 2.3 MGD and a Maximum Monthly Average
flow of 3.3 MGD. (See attached.)

Combined Sewers

Not Applicable.

Approve Deny Sighatures Date
X Bonnie Boylan
Bonnie Boylan / Environmental Engineering Specialist February 23, 2025
X Maria D. Bebenek for
Daniel W. Martin, P.E. / Environmental Engineer Manager March 7, 2025
X Maria D. Bebenek
Maria D. Bebenek, P.E. / Environmental Program Manager March 7, 2025




NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

Industrial/Commercial Users

The 2024 NPDES renewal application indicated there were no industrial users (IUs). Attachment E of the 2023 Chapter 94
Municipal Wasteload Report (the most recent Chapter 94 Report) included the following contributors:

JOINT MUNICIPAL AUTHORITY OF WYOMISSING VALLEY
INDUSTRIAL/COMMERCIAL WASTE INVENTORY

Industry Product or Service Waste Volume (gpd)
SFS Intec Manufacturer or Metal Fasteners 850
DeMet's Candy Company Candy Manufacturer 2,000
Reading Hospital and Medical Center Hospital 275,000
R. M. Palmer Company Candy Manufacturer (three locations)

Wyomissing Location 21,100

West Reading Locations (2) 4,900

Total 303,850

The same Chapter 94 Municipal Wasteload Report included the following users (from the Shillington collection system):

Non-Residential 02
JIMA Service Area - 2023
Chapter 94 Report Flows in the Borough Operating
of Shillington Year
Nature of 2023 Average 2023
™
Name Bullding Type aste Location Mailling Address p (6PD) !Qulv..l:ot
MLCP Group. c/o Richara
Clearung Suppy McPhillips 266 Morris
MCP Group, LLC Commercial Wareho 330 Trout Lane st p - te. PA 8.20 0.060
12480
Arthur Turasj Commercal ’ 401 Madkson Street Same 2168.18 i15.83
Business
Hahn FS, LLC Commercial c SO S. Museum Road Same 39142 2 86
ompanies
82 Sycamore Road,
Anantral K. Sutana Commercial Apartments 10 S. Museum Road ” PA 1 100.42 0.73
JRL Lofts Commercial Apartments 18 Catherine Street Same 549.22 4.01
Socke ¢ " Commercial Darteente/ 31 Catherine Street Same 647.58 4.73
| __Mensgement Susinesses
Todd Lengle, Inc. Commercial Businesses S0 South Brobst Street Same 11681 o.85
DM, LLC Commercial Moving Company B0 st . Same 118.86 o.87
Avenve
105 North Wyomissing 711 Spring Street,
Pair of Aces Commercial Vacant A o o PA 19610 0.00 O.00
Ken & M Properties R 201 West Lancaster 303.30 221
West) Avenve
Ken & M Properties 201 West Lancaster
we ont A) Commercial Apartment pe = Same 22.54 0.16
Kon & M Properties = 201 West Lancaster 67.63 0.49
|_LLC (Apartment 8) : Avenve
Riverfront Federal
c t Union Commercial Bank 2001 Museum Road Same 20.49 0.15
wAawA Commercial Gas Station 2005 Museum Roaa | 7O B8O 1028, Mandan, 117826 857
ND S8sSSa
Apparel 130 North Sterley 7175 Willoughby Ave.

- — ] Manufscturing Street Los Angeles. CA 90046 s s
Lasalle Academy Public/iInst. School 430 Holland Street 440 Holland Street 575.86 420
Governor Mifflin

School District S0 South Waverly
( ity / At Public/inst School s 10 South Waverly Street 190 .59 1.59
M-‘)
Governor Mifflin
School District Public/inst Education Center 19 ofiokiy . Same 190.59 1.39
Street
(Education Center)
Governor Muffin
School District (Middie| Public/inst. Middle School 130 East Lancaster | .5 South Waverly Street 1403.78 10.25
) Avenue




NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

EPA Pretreatment Program

Not required in existing permit or in draft renewal permit based on contributors of wastewater.

Hauled-in Wastes

None received in past three years per their application. Their application did not include a response to whether they
anticipated accepting hauled-in waste over next 5 years.

Variances
There were no variances requested.

Sludge use and disposal

Sludge is dewatered using a centrifuge and dryer. Biosolids are land applied to several farms. The facility was issued the
following biosolids general permits by PADEP: PAG073556 (Beneficial Use of Exceptional Quality Sewage Sludge by Land
Application) and PAG083502 (Beneficial Use of Non-Exceptional Quality Sewage Sludge by Land Application). Screenings
and grit have been disposed at a landfill.

Delaware River Basin Commission (DRBC)

The discharge is within the Delaware River watershed. A copy of the draft permit and Fact Sheet will therefore be sent to the
DRBC for their review in accordance with State regulations and an interagency agreement. Any comments from the DRBC
will be considered.

The most recent DRBC docket #D-1991-009 CP-6 was approved for this facility on March 11, 2020 and expires on
September 30, 2024.

Outstanding Violations

As of the writing of this Fact Sheet, there is one outstanding violation for this client according to DEP’s Compliance History
Summary report by client: an unauthorized discharge of sewage to waters of the Commonwealth from December 18, 2023.

The draft permit can still be issued. DEP will work with the permittee and Clean Water Operations to resolve the violation
before the final permit is issued.

Public Patrticipation

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin,
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application. Any person may request
or petition for a public hearing with respect to the application. A public hearing may be held if DEP determines that there is
significant public interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area
of the discharge.




NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Discharge, Receiving Waters and Water Supply Information

Outfall No. 001 Design Flow (MGD) 4.0
Latitude 40° 19’ 42.52” (40.328478) Longitude -75° 56’ 34.83” (75.943008)
Quad Name Quad Code
Wastewater Description:  Sewage Effluent
Receiving Waters _ Wyomissing Creek (CWF) Stream Code 01833
NHD Com ID 25992888 RMI 0.26
Drainage Area 15.6 sq.mi. Yield (cfs/mi?) 0.25
USGS Stream Stats online
Q7-10 Flow (cfs) 3.9 Q7-10 Basis (see attached)
Elevation (ft) 205, estimated (eMapPA) Slope (ft/ft)
Watershed No. 3-C Chapter 93 Class. CWF
Existing Use None Existing Use Qualifier None
Exceptions to Use None Exceptions to Criteria None
Assessment Status Impaired for aquatic life - Assessment ID 22928

Cause(s) of Impairment Siltation, Habitat Alterations, Flow Regime Modification

Source(s) of Impairment Urban Runoff/Storm Sewers

TMDL Status Final (Final date: 12/9/2004) Name Wyomissing Creek

Secondary Waters: Wyomissing Creek empties into Schuylkill River at RMI 75.5, WWF. The River is impaired for fish
consumption due to PCBs.

Background/Ambient Data Data Source
pH (SU)

Temperature (°F)

Permittee’s application: average of 3 stream samples

Hardness (mg/L) 184 mg/| upstream of outfall 001

Nearest Downstream Public Water Supply Intake Pottstown Borough Water Authority (12 MGD)*

PWS Waters Schuylkill River Flow at Intake (cfs)

PWS RMI 57, approx. * Distance from Outfall (mi)  Approximately 19 miles*

*There is also a surface water withdrawal indicated on eMapPA approximately 10 miles downstream of outfall 001, on the
Schuylkill River: PA American Water Glen Alsace Exeter Water System, a water purveyor. It appears the surface water
withdrawal is inactive; not sure if permanently inactive.

Other Comments:

No Class A Wild Trout Fish classification for receiving water but it is considered ‘Trout Natural Reproduction’

No Treatment Plants upstream, in proximity; closest sewage treatment plant is Reading Fritz Island WWTP (PA0026549)
approximately 3 miles downstream on the Schuylkill River



NPDES Permit Fact Sheet

NPDES Permit No. PA0026638
Wyomissing Valley STP
Treatment Facility Summary
Treatment Facility Name: Wyomissing Valley STP
WQM Permit No. Issuance Date
0690411 A-6 10/15/2021
0690411 A-5 5/28/2015
0690411 11-1 8/18/2011
0690411 Amend. 3/21/2007
0690411 Amend. 3/22/2002
0690411 Amend. 6/27/2000
Degree of Avg Annual
Waste Type Treatment Process Type Disinfection Flow (MGD)
Sewage Secondary Activated Sludge UV Disinfection 4.0
Hydraulic Capacity Organic Capacity Biosolids
(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
4.0 9674

Aerobic Digestion

Land Application

Per renewal application description:
1 Screenings Removal System, 1 Grit Remowal System, 1 Pre-aeration tank, 2 Raw Sewage wetwells, 3 Raw Sewage Pumps,

1 Flow Division Box, 4 Primary Clarifiers, 3 Primary Effluent Pumps, 2 Trickling Filters, 1 Aeration Tank. 4 Final Clarifiers,
2 Ultravielet Disinfection Channels, 2 Anaerobic Digesters, 1 Centrifuge, 1 Thermal Dryer

Polymers for sludge thickening

Master Cat 4244 and MasterMet for Copper removal

Continuous discharge

High Flow Management Plan: sluice gates and slide gates are opened by SCADA if plant flows are > 7.0 MGD or
if the Auger Monster fails. 24-hr composite influent and effluent sampling will start.




NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

EXISTING PERMIT LIMITS, OUTFALL 001:

Effluent Limitations Monitoring Requirements
Parameter X/ifzglénits (lki/\/S/::Ii/I)y Daily Avgrzg(;entratio\r/]\lse(enll?y”_) Instant. Mel\glisnlijrrll:nrlnt Required
Monthly Average Minimum Monthly Average Maximum Frequency Sample Type
Flow (MGD) Report Dzileyp&r;x XXX XXX XXX XXX Continuous | Measured
pH (S.U.) XXX XXX InSGt.ﬁ/Iin XXX XXX 9.0 1/day Grab
DO XXX XXX Insst.(I\)/Iin XXX XXX XXX 1/day Grab
TRC XXX XXX XXX 0.1 XXX 0.3 1/week Grab
CBODS 667 1000 XXX 20.0 30.0 40 2/lweek Cozrﬁrg);';ite
Egvla 5Sewage Influent Report Dsi(layplc\)/lr;x XXX Report XXX XXX 2hweek Cozrﬁrég:;ite
-Igivsv Sewage Influent Report Dsi(layplc\)/lr;x XXX Report XXX XXX 2hweek Cozrﬁrég:;ite
TSS 1000 1334 XXX 30.0 40.0 60 2/lweek Cozrﬁrg);';ite
Total Dissolved Solids XXX XXX XXX XXX Déﬁg?\)l%x XXX 1/quarter Co%ri;)g;ite
gi‘t:al' _ng';oérg (No./100 mi) XXX XXX XXX Geﬁoﬁgan XXX 10000 2/week Grab
EAZi/all(?os”;%rr;o(Noj 100 mi) XXX XXX XXX | g ?K/?ean XXX 1000 2/week Grab
UV Transmittance (%) XXX XXX Report XXX XXX XXX 1/day Recorded
Qg‘vmlof“;‘pr 20 300 XXX XXX 9.0 XXX 18 2Iweek CO%;‘F')E'; o
,\A/Irg;“f’_“gct a1 100 XXX XXX 3.0 XXX 6 2Iweek CO%;;E'; o
Total Copper 0.7 Dail%?\/lax XXX 0.021 Da(ljii)(/)zl\jllax XXX week Cozr:[:_)g;ite
E‘;ﬂggg’pﬁm;gﬁr;ival (TUe) XXX XXX XXX XXX Daillﬂvlax XXX See Permit | See Permit
;?Src(i)g’&ggﬁ??ué)ce”Odaph”ia XXX XXX XXX XXX Danly'fvlax XXX See Permit | See Permit

EXISTING PERMIT: No limits or monitoring requirements for Outfall 002.




NPDES Permit Fact Sheet

Wyomissing Valley STP

NPDES Permit No. PA0026638

Compliance History

DMR Data for Outfall 001 (from November 1, 2023 to October 31, 2024)

Parameter

OCT-24

SEP-24

AUG-24

JUL-24

JUN-24

MAY-24

APR-24

MAR-24

FEB-24

JAN-24

DEC-23

NOV-23

Flow (MGD)
Average Monthly

1.840

1.964

2.267

2.081

1.991

2.216

3.066

3.050

2.44

3.263

2.904

2.078

Flow (MGD)
Daily Maximum

1.949

2.186

3.620

2.646

2.533

2.636

6.985

4.885

2.942

6.735

6.557

3.098

pH (S.U.)
Instantaneous
Minimum

6.7

6.5

6.6

6.6

6.6

6.5

6.7

7.0

6.9

6.8

6.8

6.6

pH (S.U.)
Instantaneous
Maximum

7.1

7.1

7.3

7.3

7.2

7.1

7.5

7.4

7.3

7.3

7.3

7.3

DO (mg/L)
Instantaneous
Minimum

9.2

8.6

7.9

7.2

8.5

9.1

6.9

9.8

9.6

8.8

6.8

9.7

TRC (mg/L)
Average Monthly

<0.1

<0.1

<0.1

<0.1

<0.1

<0.1

<0.1

<0.1

<0.1

<0.1

<0.1

<0.1

TRC (mg/L)
Instantaneous
Maximum

0.05

0.06

<0.05

<0.05

0.05

0.08

0.06

0.06

<0.05

<0.1

<0.05

<0.1

CBODS5 (Ibs/day)
Average Monthly

29

37

43

41

47

94

91

85

84

109

<109

56

CBODS5 (Ibs/day)
Weekly Average

32

41

72

51

53

129

126

141

101

247

<178

100

CBODS5 (mg/L)
Average Monthly

1.9

2.3

<20

2.4

2.9

5.0

34

3.3

4.1

3.5

<3.2

<34

CBODS5 (mg/L)
Weekly Average

2.0

2.5

2.5

3.0

3.0

6.5

4.5

4.5

5.0

5.0

3.9

6.1

BODS5 (Ibs/day)

Raw Sewage Influent
<br/> Average
Monthly

5063

5212

5597

5823

5439

5352

5525

5850

6460

6854

6286

8105

BODS5 (Ibs/day)
Raw Sewage Influent
<br/> Daily Maximum

5664

5694

1477

7102

5961

5873

7215

6535

6851

8959

7754

14667

BOD5 (mg/L)

Raw Sewage Influent
<br/> Average
Monthly

350

339

290

340

332

295

217

240

322

260

243

511




NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

TSS (Ibs/day)
Average Monthly

115

179

198

133

201

307

331

178

180

235

279

118

TSS (Ibs/day)

Raw Sewage Influent
<br/> Average
Monthly

5290

6359

6340

6295

348

5167

6254

7156

6766

5876

5876

5421

TSS (Ibs/day)
Raw Sewage Influent
<br/> Daily Maximum

6382

7530

10160

9621

436

6117

8810

15349

10943

9043

8408

8408

TSS (Ibs/day)
Weekly Average

159

218

318

165

308

546

432

251

202

450

459

220

TSS (mg/L)
Average Monthly

7.4

11.0

9.5

7.8

12.3

16.5

13.3

7.0

8.9

7.9

8.1

7.1

TSS (mg/L)

Raw Sewage Influent
<br/> Average
Monthly

365

413

328

369

5695

284

244

281

338

228

233

338

TSS (mg/L)
Weekly Average

10.0

13.5

11.0

10.0

17.5

28.5

22.0

9.0

10.0

9.0

11.5

13.5

Total Dissolved Solids
(mg/L)
Daily Maximum

882.0

782.0

639.0

730.0

Fecal Coliform
(No0./100 ml)
Geometric Mean

<9

<4

<4

<18

<43

<14

<14

<3

<4

<3

<7

Fecal Coliform
(No0./100 ml)
Instantaneous
Maximum

109

62

44

1060

3300

200

48

15

10.0

18

70

98

UV Transmittance (%)
Daily Minimum

55.0

55.0

55.0

55.0

55.0

55.0

55.0

55.0

55.0

55.0

55.0

55.0

Ammonia (Ibs/day)
Average Monthly

14

21

40

56

24

Ammonia (mg/L)
Average Monthly

0.1

0.1

0.32

0.14

0.3

0.4

0.34

0.7

2.0

1.8

0.6

0.55

Total Copper (Ibs/day)
Average Monthly

0.2

0.2

0.3

0.2

0.2

0.3

0.3

0.2

0.2

0.2

0.2

0.08

Total Copper (Ibs/day)
Daily Maximum

0.2

0.3

0.5

0.2

0.3

0.5

0.4

0.3

0.2

0.6

0.6

0.1

Total Copper (mg/L)
Average Monthly

0.010

0.015

0.010

0.010

0.014

0.016

0.011

0.007

0.010

0.007

0.007

0.005

Total Copper (mg/L)
Daily Maximum

0.012

0.017

0.016

0.011

0.016

0.029

0.019

0.009

0.012

0.010

0.011

0.006




NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

Chronic WET -
Ceriodaphnia Survival
(TUc)
Daily Maximum GG 1.69 GG GG
Chronic WET -
Ceriodaphnia
Reproduction (TUc)
Daily Maximum GG 1.69 GG GG
| Compliance History
Effluent Violations for Outfall 001, from January 1, 2021 to October 31, 2024:
Statistical
Base Code
Parameter Date (SBC) DMR Value Units Limit Value Units
Fecal Coliform 07/31/24 IMAX 1060 No./100 ml 1000 No./100 ml
Fecal Coliform 06/30/24 IMAX 3300 No./100 ml 1000 No./100 ml
Total Copper 05/31/24 Daily Max 0.029 mg/L .024 mg/L
Fecal Coliform 8/31/2023 IMAX 3100 No./100 ml 1000 No./100 ml
Total Suspended Solids 2/28/2022 WKly. Avg. 41 mg/L 40 mg/L

Unauthorized Discharges of Sewage from January 1, 2021 to October 31, 2024:

Nine, most of which were due to heavy rain. Non-operational pump was cited by the permittee 3 out of the 9 times. (See attached: Bypass information supplied in

the permit renewal application.)




NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Summary of Recent DEP Inspections:

7/16/2024 — No biosolids distributed under the PAG-08 in 2024. All biosolids dried and land applied under the PAG-07.
Pollutant samples are collected monthly and sent to PSU for analysis. Temperature and %TS of the dried biosolids is
recorded each day the dryer is run.

8/4/2021 — No violations noted. 3 raw sewage pumps in total. Treatment units are online. Effluent samples are collected
post UV channel. Centrifuge is offline for repair. Use ultrasonic flow meter and 7-day chart for flow recording. Has stand-
by power: emergency generator which is exercised under load weekly. Alarm: Auto dialer SCADA. No hauled-in wastes
are accepted. The receiving stream was clear, no scum, sheen, foam, or oil and grease.

10



NPDES Permit Fact Sheet NPDES Permit No. PA0026638

Wyomissing Valley STP

| Development of Effluent Limitations

Outfall No. 001 Design Flow (MGD) 4.0

Latitude 40°19'42.52" Longitude -75° 56' 34.83"

Wastewater Description: Sewage Effluent

Permit limits can be Technology Based Effluent Limitations or Water Quality Based Effluent Limitations. Both are
discussed in this Fact Sheet, in separate sections. Existing permit limits can also be carried forward in accordance with
anti-backsliding provisions.

Technology-Based Effluent Limitations (TBELS)

Federal Effluent Limitation Guidelines (ELGs): not applicable

The following technology-based limitations apply to sewage dischargers, where applicable:

Limit Statistical Base Federal State DRBC*
(mg/l) Code Regulation Regulation
CBODs 25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1)
40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2)
Total Suspended 30 Average Monthly 133.102(b)(1) 92a.47(a)(1)
Solids (TSS) 45 Average Weekly 133.102(b)(2) 92a.47(a)(2)
pH 6.0—-9.0 S.U. Min — Max 133.102(c) 95.2(1)
Fecal Coliform
(5/1 - 9/30) 200/100 ml Geo Mean - 92a.47(a)(4)
Fecal Coliform
(5/1 - 9/30) 1,000/100 ml IMAX - 92a.47(a)(4)
Fecal Coliform
(10/1 — 4/30) 2,000/100 ml Geo Mean - 92a.47(a)(5)
Fecal Coliform
(10/1 - 4/30) 10,000 /100 ml IMAX - 92a.47(a)(5)
Total Residual
Chlorine (TRC) 0.5 Average Monthly - 92a.48(b)(2)
Total
Phosphorus** 2.0 Avg. Monthly 96.5(c)
2000 mg/l if
increase TDS
load by more
than 5000
Ibs/day from
Aug 2010
baseline load,
Total Dissolved unless granted
Solids (TDS) a waiver Average Monthly 95.1
Total Dissolved based on 18 CFR
Solids (TDS) 1000 *** “not to exceed” - - Part 410
Ammonia as N 20 Average Monthly - - 18 CFR Part 410

*DEP has an interagency agreement with the Delaware River Basin Commission (DRBC) and incorporates their
requirements (18 CFR Part 410 Water Quality Regulations and approved dockets) into our permits where appropriate.

**applicable to discharges to a receiving water that is known to be impaired for nutrients.

***or a concentration established by the Commission which is compatible with designated water uses and stream quality
objectives and recognizes the need for reserve capacity to serve future dischargers (i.e. a limit based on a TDS

11



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Determination submitted to DRBC proving that the discharge will not cause the TDS in the receiving water to exceed the
lesser of 500 mg/l or 133% of background. The DRBC docket for this facility does not include such a TDS variance).

The existing permit limits for CBODs and TSS are more stringent than the TBELs in the above table and have been
carried forward into the draft renewal permit.

The pH and Fecal Coliform TBELs shown in the above table are included in the draft renewal permit. They are the same
limits as in the existing permit.

Total Residual Chlorine (TRC):

Although the facility uses UV disinfection instead of chlorine disinfection, it utilizes sodium hypochlorite for the plant water
system. For this reason, TRC limits are included in the draft renewal permit and were included in the existing permit. The
draft renewal permit includes more stringent limits for TRC than the TBELs shown in the above table: see the Water
Quality Based Effluent Limitations section of the Fact Sheet.

Total Phosphorus (TP):
Because the receiving water has not been assessed as impaired for nutrients, the TP limit shown in the above table has
not been included in the draft renewal permit, nor was it included in the existing permit.

Total Dissolved Solids (TDS):

The TDS limit in the existing permit has been carried forward: 1000 mg/l as a Daily Maximum. The monitoring frequency
of quarterly has been carried forward from the existing permit. The facility's DMRs from January 1, 2022 through
November 30, 2024 show an average discharge concentration of 728.6 mg/l and a daily maximum concentration of 882
mg/l.

Ammonia:

The existing permit limits for Ammonia are more stringent than the TBELSs in the above table and have been carried
forward into the draft renewal permit.

Best Professional Judgment (BPJ) Limitations

None.

Water Quality-Based Limitations

Wyomissing Creek TMDL.:

DEP developed a Total Maximum Daily Load (TMDL) in 2004 to address use impairments caused by siltation that were
identified in the Wyomissing Creek watershed. The TMDL was approved by U.S. EPA on December 9, 2004. The TMDL
attributes the impairment to siltation “related to urban runoff/storm sewers and small residential runoff.” A total wasteload
allocation (WLA) for the sediment was determined to be 3,747,238.13 Ibs. per year. The TMDL does not include a specific
WLA for this facility.

The same TSS limits, both concentration and mass load limits, in the existing permit are included in the draft renewal permit.
Consistent with DEP’s SOP for Establishing Effluent Limitations for Individual Sewage Permits, no increase in the loading
of pollutants associated with the impairment is authorized in the draft renewal permit. The permit reopener clause included
in Part C of the existing permit will also be carried forward:

DEP developed a Total Maximum Daily Load (TMDL) in 2004 to address impairments identified in the
Wyomissing Creek watershed. In case the TMDL is modified to include any permit requirements for this facility,
DEP may reopen this permit during the permit term.

For documentation, the average TSS concentration and load according to the DMRs from November 1, 2022 through
November 30, 2024 were 244.8 mg/l and 2977 Ibs/day, respectively (see attached DMR summary).

12



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

WQBELSs other than TMDLSs:

DEP uses a model known as WQM 7.0 to determine appropriate limits for CBOD5, Ammonia (NH3-N), and Dissolved
Oxygen (DO). DEP’s ‘Implementation Guidance for Section 93.7 Ammonia Criteria’, document #386-2000-022, provides
the methods and calculations contained in the WQM 7.0 model for conducting wasteload allocation and for determining
recommended NPDES effluent limits for point source discharges. For more explanation of the WQM 7.0 model, see
‘Technical Reference Guide WQM 7.0 for Windows, Wasteload Allocation Program for Dissolved Oxygen and Ammonia
Nitrogen’, document #386-2000-016. Because there are no other nearby sewage treatment plants on Hay Creek, no
other discharges were included in the model simulation.

The source of the River Mile Indices (RMI’s) and elevations that were used in the WM 7.0 model (and TMS model
discussed below) was DEP’s eMapPA while the source of the Drainage Areas and stream design low-flows was the
USGS PA Stream Stats online tool (see attached). Low Flow Yield (LFY) is calculated as stream low-flow Q7-10 divided
by Drainage Area.

Because this is an existing discharger who is not expanding, the model was not re-run using a DO goal of 8 mg/l despite
its discharge to a ‘CWF with naturally reproducing salmonid in early life stages’ designated stream, consistent with DEP’s
Standard Operating Procedure (SOP) Establishing Effluent Limitations in Individual Sewage NPDES Permits.

DEP’s uses a TRC model (Excel spreadsheet) to determine WQBELSs for TRC: the model utilizes the equations and
calculations provided in DEP’s ‘Implementation Guidance Total Residual Chlorine (TRC) Regulation’ for TRC, document
#386-2000-011.

DEP uses a model called the Toxics Management Spreadsheet (TMS) for toxic pollutants. It is a macro-enabled Excel
version of DEP’s former PENTOX model. It evaluates the reasonable potential for discharges to cause in-stream
exceedances of water quality criteria and recommends Water Quality-Based Effluent Limitations (WQBELS) be imposed
as permit limits and may recommend monitoring be required (without limits) for some parameters to better evaluate
‘reasonable potential’ to cause an in-stream exceedance of a water quality criteria. The TMS is coded to recommend
limits in the draft permit when the discharge concentration input value equals or exceeds 50% of the calculated WQBEL.
The TMS is coded to recommend a monitoring requirement (without limits) in the draft permit when the discharge
concentration is between 25% and 50% of the WQBEL in the case of non-conservative pollutants or between 10% and
50% of the WQBEL in the case of conservative pollutants. For more explanation of the TMS / PENTOX model, see
Technical Reference Guide (TRG) PENTOXSD for Windows, PA Single Discharge Wasteload Allocation Program for
Toxics, Version 2.0, document #386-2000-015.

When there are less than 10 data points, the maximum effluent concentration of the available data (such as from the
permit application and from DMRS) is used by DEP as the discharge concentration input value in the TMS, with the
exception of discharge Hardness for which the average effluent concentration is typically used.

When there are more than 10 discrete data points (i.e. not statistically manipulated data which includes monthly average
concentrations), DEP generally uses a statistical spreadsheet known as TOXCONC to derive the discharge concentration
to use in the TMS model. The TOXCONC Spreadsheet incorporates EPA-approved statistical methodology to calculate
the Long Term Average Monthly Effluent Concentration (LTAMEC) with 99% confidence and the daily Coefficient of
Variability (CV) from data entered.

For this Fact Sheet, more than 10 discrete data points were available for Total Copper. The discrete data points used in
the TOXCONC evaluation were from the facility’s recent Daily Effluent Supplemental DMRs. See the attached
TOXCONC input values and results.

Some default values were used in the models in the absence of reliable site-specific data including:

Stream Temperature = 20°C

Stream pH =7 s.u.

Background CBOD:s in stream = 2 mg/I

Background Ammonia in stream = 0 mg/I

Background DO in stream = 8.24 mg/l

Background stream concentrations for toxic parameters = 0 ug/I
Stream chlorine demand = 0.3

13



NPDES Permit Fact Sheet NPDES Permit No. PA0026638

Wyomissing Valley STP

Discharge chlorine demand =0

Discharge Temperature = 25°C

Discharge pH =7 s.u.

Coefficient of Variability in data = 0.5 except for input values derived from TOXCONC

In addition the WQM 7.0 and TMS models estimated the stream width, depth, and velocity.

The following limitations and monitoring requirements were determined through water quality modeling (input values used
and output files attached). See also the discussion below the tables:

Parameter Limit (mg/l) Statistical Base Code Model
Total Residual Chlorine (TRC) 0.1/0.3 Avg.Monthly / IMAX TRC Excel Spreadsheet
CBOD5 20* Average Monthly WQM 7.0
Dissolved Oxygen (DO) 5.0* Minimum WQM 7.0
Ammonia 3/6* Avg.Monthly / Max. WQM 7.0

*the model defaulted to the existing permit limits meaning no more stringent limits are necessary to protect the receiving
water

Parameter units | Average Daily Instant. Model
Monthly Maximum Maximum
Total Aluminum ug/l 784 1223 1959 Toxics Management Spreadsheet (TMS)
Total Copper mg/| 0.026 0.034 0.034 Toxics Management Spreadsheet (TMS)
Free Cyanide ug/l Report Report Report Toxics Management Spreadsheet (TMS)
Dissolved Iron ug/l Report Report Report Toxics Management Spreadsheet (TMS)
Total Selenium ug/l Report Report Report Toxics Management Spreadsheet (TMS)
Total Thallium ug/l 0.39 0.61 0.98 Toxics Management Spreadsheet (TMS)
Total Zinc mg/| Report Report Report Toxics Management Spreadsheet (TMS)

TRC:

DEP’s model yielded the same WQBELSs as in the existing permit: 0.1 mg/l as a monthly average and 0.3 mg/l as an
instantaneous maximum. After reviewing the DMR data from January 1, 2022 through November 30, 2024, for TRC (see
attached), the sampling frequency of once per week in the existing permit has not been changed.

CBODs, DO, Ammonia:

The WQM 7.0 model indicated that the existing permit limits for CBOD5, DO, and Ammonia are still protective of water
guality and have been carried forward. Because Ammonia is less toxic in cold water, the existing permit and the draft
renewal permit include Ammonia limits during cold months that are three times the limits for warm months.

Total Aluminum:

Because the WQBELSs recommended by the TMS model for Total Aluminum would be new permit limits, a Pre-Draft
Survey was sent to the permittee to obtain their input relevant to meeting the new limits. The permittee responded: a)
they were not certain that they could immediately meet the above WQBELSs for Total Aluminum or when they could meet
the above WQBELSs for Total Aluminum, b) they use Aluminum Hydroxy Chloride to remove Total Copper, and c) they
forwarded 4 new effluent samples for Total Aluminum. The maximum concentration of the new effluent samples was 0.68
mg/l, higher than the effluent concentration in the application (0.61 mg/l) for Total Aluminum.

Re-running the TMS model with 0.68 mg/l as the influent variable did not change the model’s calculated results (see
attached). The WQBELSs in the above table for Total Aluminum have been included in the draft permit but a compliance
schedule has also been included, consistent with DEP’s SOP Establishing Water-Quality Based Effluent Limitations
(WQBELSs) and Permit Conditions for Toxic Pollutants in NPDES Permits for Existing Dischargers. The draft permit also
includes in Part C the option to gather site-specific data to replace default values used in DEP’s model simulations
thereby refining the accuracy of the WQBELS, a requirement for a Toxics Reduction Evaluation (TRE) for Total Aluminum
given that the permit limits are new WQBELSs, and interim due dates given that the compliance schedule exceeds one

14



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

year. A compliance schedule of three years was proposed to allow time for the site-specific data gathering if such option
were chosen; time to conduct the TRE; time for a draft permit amendment to be prepared and published by DEP if
warranted, with a mandatory 30-day comment period, then finalized and issued; time for the permittee to determine
necessary changes in chemical treatment and dosages to achieve both the Total Copper and Total Aluminum permit
limits.

Total Copper:

Total Copper permit limits were included in the existing permit and are more stringent than the WQBELSs in the above
table. In accordance with anti-backsliding provisions, the existing permit limits of 0.021 mg/l as a monthly average and
0.024 mg/l as a daily maximum are carried forward in the draft renewal permit. Since the facility’s Total Copper limits
went into effect October 1, 2022, the DMRs indicate that there have been no exceedances of the monthly average limit
and only one exceedance of the daily maximum limit. Whereas an instantaneous maximum limit of 0.024 mg/ was not
included in the existing permit, an instantaneous maximum limit for Total Copper has been added in the draft renewal
permit (the previous model used by DEP, PENTOXSD, did not provide an Instantaneous Maximum whereas the TMS
model does calculate a Daily Maximum and an Instantaneous Maximum).

Total Thallium:

Because the application sampling results were all ‘non-detect’ for Total Thallium but the Quantitation Level (also called a
Reporting Level) reported in the application was greater than DEP’s Target Quantitation Level (TQL) of 2 ug/l, the
permittee was given the opportunity to re-sample the effluent for Total Thallium using a sufficiently sensitive analytical
method. They chose to do so, with the additional four sample results attached to this Fact Sheet. The four new effluent
samples were all non-detect with a Minimum Detection Level (MDL) of 0.3 ug/l. Therefore, no limit or monitoring
requirement has been included in the draft renewal permit. The TMS simulation for the additional effluent samples is
attached to this Fact Sheet.

Other Toxic Parameters:
The draft renewal includes a monitoring requirement for Free Cyanide, Dissolved Iron, Total Selenium, and Total Zinc,

based on the TMS model’s recommendations.

Anti-Backsliding

All permit limits proposed in this fact sheet are at least as stringent as permit limits specified in the existing permit renewal
in accordance with 40 CFR 8122.44(1)(1).

The Toxicity limits in the existing permit were eliminated because subsequent WET testing did not indicate a reasonable
potential for toxicity. An anti-backsliding exception applies when information is available which was not available at the
time of the previous permit’s issuance and which demonstrates, as in this case, that there is not a reasonable potential to
exceed water quality criteria. New discharge monitoring data constitutes such new information under the Clean Water Act
402(0)(2)(B)(i). The renewal permit requires continued WET testing, annually, and a Toxics Reduction Evaluation (TRE)
and increased test frequency if there is failure of a re-test, but toxicity limits are not deemed necessary. See the WETT
section of the Fact Sheet.

Mass Load vs. Concentration Limits

Consistent with the Technical Guidance for the Development and Specification of Effluent Limitations, document #386-
0400-001, and the Standard Operating Procedure (SOP) for Establishing Effluent Limitations for Individual Sewage
Permits, average monthly mass loading limits have been established for CBODs, TSS, and NH3, and average weekly
mass loading limits have additionally been established for CBODs and TSS.

15



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Mass Loading Limitations

All effluent mass loading limits have been based on the formula: design flow x concentration limit x conversion factor of
8.34.

Sample Types and Freguencies

Sample Types and Frequencies are consistent with the Technical Guidance for the Development and Specification of
Effluent Limitations, document #386-0400-001, and/or carried forward from the previous permit when deemed
appropriate.

Flow Monitoring

The requirement to monitor the volume of effluent will remain in the draft permit per 40 CFR 8§ 122.44(i)(1)(ii).

Influent BOD5 & TSS Monitoring

Influent monitoring for BOD5 and TSS are required by DEP in NPDES permits for major wastewater treatment facilities. The
information is used for evaluating treatment performance and by DEP Sewage Planning (Act 537 Plans and Chapter 94
Municipal Loading Reports).

E. Coli Monitoring

Consistent with the SOP Establishing Effluent Limitations for Individual Sewage Permits and due to the regulatory change
in the State Water Quality Standards, PA Code Chapter 93, E. Coli monitoring has been included in the draft renewal
permit. The statutory basis for this requirement is provided at PA Code § 92a.61.

Total Nitrogen (TN) and Total Phosphorus (TP) Monitoring

In an effort to understand nutrient loading on PA streams, sewage dischargers with design flows greater than 2000 gpd
are being required to at least monitor for TN and TP in new and reissued permits. The statutory basis for this requirement
is provided at PA Code § 92a.61. Because Wyomissing Creek has not been identified as being a nutrient-impaired water,
monitoring has been required on a monthly basis rather than more frequently.

TN and TP monitoring was not included in the existing permit. The permit renewal application indicated an average
effluent TN concentration of 33.0 mg/l and an average TN load of 625 Ibs/day, based on four samples. The permit
renewal application indicated an average effluent TP concentration of 4.6 mg/l and an average TP load of 85.4 Ibs/day,
based on four samples.

Per- and Polyfluoroalkyl Substances (PFAS) Monitoring

The application did not include any sampling results for PFAS parameters. (DEP’s previous application form was
submitted, before the form was changed to include 4 PFAS parameters in the Pollutant Group tables.) DEP has initiated
a policy to identify PFAS in discharges using 4 indicator parameters: Perfluorooctanoic acid (PFOA), Perfluorooctane
sulfonic acid (PFOS), Perfluorobutane sulfonic acid (PFBS), and Hexafluoropropylene oxide dimer acid (HFPO-DA). A
discharge monitoring requirement for these 4 indicator parameters is now included in newly-issued NPDES permits for
many Major Sewage facilities, with a footnote allowing the monitoring to be discontinued if 4 consecutive monitoring
periods indicate non-detect results at or below sufficiently sensitive Quantitation Levels. Consistent with instructions from
DEP’s Bureau of Clean Water Central Office, dated February 5, 2024, a yearly monitoring frequency for the 4 indicator
PFAS compounds has been imposed in the draft renewal permit. Also, the general Pretreatment conditions in Part B.1.D.

16



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

have changed to require that facilities report to EPA industrial contributors to the treatment plant who fall within categories
that are suspected of having PFAS in their wastewater.

Stormwater Requirements

Outfalls 001 and 002 discharge stormwater that requires coverage under a NPDES permit in accordance with 40 CFR
8§122.26(b)(14)(ix). DEP’s standard conditions for stormwater discharges at major sewage treatment facilities has been
included in the Part C Conditions, the same as in the existing permit: Best Management Practices (BMPs), a Pollution
Prevention and Contingency (PPC) Plan, and routine inspections.

Other Permit Conditions

Conditions standard for Major Sewage facilities are included in Part C of the draft renewal permit, including restrictions of
hauled-in wastes during periods of high flow, Solids Management requirements, and Whole Effluent Toxicity testing
requirements.

TDS Baseline

In order to comply with Title 25 Pa Code § 95.10, which became effective in 2010, “maximum daily discharge loads of
TDS authorized by the DEP prior to August 2010” from existing dischargers should be documented. These discharge
levels will be considered existing mass loadings [§8 95.10(a)(1)]. Exempt from the 2000 mg/I TDS limit are TDS loadings
“equal to or less than 5000 Ibs/day measured as an average daily discharge over the course of a calendar year”
[895.10(a)(7)].

In 2010, this facility’s NPDES permit recognized a design discharge flow of 4.0 MGD but did not require monitoring for
TDS. The earliest eDMR data was for the last quarter of 2019 when 687 mg/l of TDS was reported. 687 mg/l x 4 MGD x
8.34 conversion factor results in 22,918 Ibs/day of TDS. While 22,918 Ibs/day is not an accurate baseline as of August
2010, it does suggest that the TDS load has not increased by more than 5000 Ibs/day. The eDMRs from January 1, 2022
through December 31, 2024 yield an average TDS concentration of 729 mg/l and an average flow of 2.3 MGD, resulting in
an average TDS load of 13,984 Ibs/day.

Anti-degradation Requirements

All effluent limitations and monitoring requirements have been developed such that the designated stream uses and the
level of water quality necessary to protect the designated uses are maintained and protected. No High Quality or Exceptional
Value waters are impacted by this discharge.

303(d) Listed Streams — Impaired Waters

DEP’s Integrated Water Quality Report is forwarded to the US EPA in compliance with Section 303(d) of the federal
Clean Water Act for impaired waters. A portion of Wyomissing Creek was first assessed as an impaired water and
appeared on the 303(d) list in 1996. More miles of stream since then have been identified as impaired due to siltation.
See page 12 of the Fact Sheet for a discussion of the Wyomissing Creek TMDL. The draft renewal permit does not
include any increased loading of TSS.

17



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

| Whole Effluent Toxicity (WET)

For Outfall 001 [] Acute [X] Chronic WET Testing was completed:

] For the permit renewal application (4 tests).

] Quarterly throughout the permit term.

U] Quarterly throughout the permit term and a TIE/TRE was conducted.
X Other: Annually

The dilution series used for the tests was: 100%, 80%, 59%, 30% and 15%. The Target Instream Waste Concentration
(TIWC) to be used for analysis of the results is: 59%.

Summary of Four Most Recent Test Results

TST Data Analysis

Ceriodaphnia Results (Pass/Fail) Pimephales Results (Pass/Fail)
Test Date Survival Reproduction Survival Growth
5/6/2024 Pass Pass
5/7/2024 Pass Pass
4/25/2023 Pass Pass Pass Pass
4/5/2022 Pass Pass Pass Pass
4/20/2021 Pass Pass Pass Pass

* A “passing” result is that in which the replicate data for the TIWC is not statistically significant from the control condition. This is
exhibited when the calculated t value (“T-Test Result’) is greater than the critical t value. A “failing” result is exhibited when the calculated
t value (“T-Test Result’) is less than the critical t value.

Is there reasonable potential for an excursion above water quality standards based on the results of these tests?
(NOTE - In general, reasonable potential is determined anytime there is at least one test failure in the previous four tests).

L1YES X NO

Evaluation of Test Type, IWC and Dilution Series for Renewed Permit

Acute Partial Mix Factor (PMFa): 1 Chronic Partial Mix Factor (PMFc): 1 (PMFs from TMS model results)
1. Determine IWC — Acute (IWCa):

(Qa x 1.547) / ((Q7-10x PMFa) + (Qa X 1.547))

[(4.0 MGD x 1.547) / ((3.9 cfs x 1) + (4.0 MGD x 1.547))] x 100 = IWCa% = 61%

Is IWCa < 1%? [] YES [XI NO (YES - Acute Tests Required OR NO - Chronic Tests Required)

Type of Test for Permit Renewal: Chronic
2b. Determine Target IWCc (If Chronic Tests Required)

(Qu x 1.547) / (Q7-10Xx PMFc) + (Qu x 1.547)

[(4.0 MGD x 1.547) / ((3.9 cfs x 1) + (4.0 MGD x 1.547))] x 100 = TIWCc% = 61 %

18



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP
3. Determine Dilution Series

(NOTE - check Attachment C of WET SOP for dilution series based on TIWCa or TIWCc, whichever applies).

Dilution Series = 100%, 81%, 61%, 31%, and 15%.

WET Limits
Has reasonable potential been determined? [ ] YES X NO

Will WET limits be established in the permit? [ ] YES X NO

19



NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

Proposed Effluent Limitations and Monitoring Requirements

The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water
quality and BPJ. Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants). Sample frequencies
and types are derived from the “NPDES Permit Writer's Manual” (386-0400-001), SOPs and/or BPJ.

Outfall 001, Effective Period: Permit Effective Date through Permit Effective Date + 3 Years.

Effluent Limitations

Monitoring Requirements

Mass Units (Ibs/day) Concentrations (mg/L) Minimum Required
Parameter - -
Average Daily Instant. Average Daily Instant. Measurement Sample

Monthly Maximum Minimum Monthly Maximum Maximum Frequency Type

Flow (MGD) Report Report XXX XXX XXX XXX Continuous Measured
pH (S.U)) XXX XXX 6.0 XXX XXX 9.0 1/day Grab
Dissolved Oxygen XXX XXX 5.0 XXX XXX XXX 1/day Grab
Total Residual Chlorine XXX XXX XXX 0.1 XXX 0.3 1/week Grab
1000 30.0 24-Hr

CBOD5 667 Weekly Avg XXX 20.0 Weekly Avg 40 2/week Composite
BOD5 24-Hr

Raw Sewage Influent Report Report XXX Report XXX XXX 2/week Composite
TSS 24-Hr

Raw Sewage Influent Report Report XXX Report XXX XXX 2/week Composite

1334

Weekly 40.0 24-Hr

Total Suspended Solids 1000 Average XXX 30.0 Weekly Avg 60 2/week Composite
24-Hr

Total Dissolved Solids XXX XXX XXX XXX 1000.0 XXX 1/quarter Composite

Fecal Coliform (No./200 ml) 2000
Oct 1 - Apr 30 XXX XXX XXX Geo Mean XXX 10000 2/week Grab
Fecal Coliform (No./200 ml) 200
May 1 - Sep 30 XXX XXX XXX Geo Mean XXX 1000 2/week Grab
E. Coli (No./100 mL) XXX XXX XXX XXX XXX Report 1/month Grab
Report

UV Transmittance (%) XXX XXX Daily Min. XXX XXX XXX 1/day Recorded
Ammonia 24-Hr

Nov 1 - Apr 30 300 XXX XXX 9.0 XXX 18 2/week Composite

20




NPDES Permit Fact Sheet
Wyomissing Valley STP

QOutfall 001, Effective Period: Permit Effective Date through Permit Effective Date + 3 Years.

NPDES Permit No. PA0026638

Effluent Limitations

Monitoring Requirements

Mass Units (Ibs/day) Concentrations (mg/L) Minimum Required
Parameter - -
Average Daily Instant. Average Daily Instant. Measurement Sample

Monthly Maximum Minimum Monthly Maximum Maximum Freqguency Type
Ammonia 24-Hr

May 1 - Oct 31 100 XXX XXX 3.0 XXX 6 2/week Composite
24-Hr

Nitrate-Nitrite Report XXX XXX Report XXX XXX 1/month Composite
24-Hr

Total Kjehldahl Report XXX XXX Report XXX XXX 1/month Composite

Total Nitrogen* Report XXX XXX Report XXX XXX 1/month Calculation*
24-Hr

Total Phosphorus Report XXX XXX Report XXX XXX 1/month Composite
24-Hr

Total Aluminum Report Report XXX Report Report XXX 1/week Composite
24-Hr

Total Copper 0.7 0.8 XXX 0.021 0.024 0.024 1/week Composite
Free Cyanide Report XXX XXX Report XXX Report 1/month Grab
24-Hr

Dissolved Iron Report Report XXX Report Report XXX 1/month Composite
24-Hr

Total Selenium Report Report XXX Report Report XXX 1/month Composite
24-Hr

Total Zinc Report Report XXX Report Report XXX 1/month Composite
PFOA (ng/l) ** XXX XXX XXX XXX XXX Report ** 1lyear Grab
PFOS (ng/l) ** XXX XXX XXX XXX XXX Report ** llyear Grab
PFEBS (ng/l) ** XXX XXX XXX XXX XXX Report ** 1/year Grab
HFPO-DA (ng/l) ** XXX XXX XXX XXX XXX Report ** 1/year Grab

* Total Nitrogen is the sum of Total Kjeldahl Nitrogen (TKN) plus Nitrite-Nitrate as N (NO2+NO3-N), where TKN and NO2+NO3-N are measured in the same

sample.

21




NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

*The permittee may discontinue monitoring for PFOA, PFOS, HFPO-DA, and PFBS if the results in 4 consecutive monitoring periods indicate non-detect results at
or below Quantitation Limits of 4.0 ng/L for PFOA, 3.7 ng/L for PFOS, 3.5 ng/L for PFBS and 6.4 ng/L for HFPO-DA. When monitoring is discontinued, permittees
must enter a No Discharge Indicator (NODI) Code of “GG” on DMRs

Compliance Sampling Location: Outfall 001

22



NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

Proposed Effluent Limitations and Monitoring Requirements

The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water
quality and BPJ. Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants). Sample frequencies
and types are derived from the “NPDES Permit Writer's Manual” (386-0400-001), SOPs and/or BPJ.

Outfall 001, Effective Period: Permit Effective Date + 3 Years through Permit Expiration Date.

Effluent Limitations

Monitoring Requirements

Mass Units (Ibs/day) Concentrations (mg/L) Minimum Required
Parameter - -
Average Daily Instant. Average Daily Instant. Measurement Sample

Monthly Maximum Minimum Monthly Maximum Maximum Frequency Type

Flow (MGD) Report Report XXX XXX XXX XXX Continuous Measured
pH (S.U)) XXX XXX 6.0 XXX XXX 9.0 1/day Grab
DO XXX XXX 5.0 XXX XXX XXX 1/day Grab
TRC XXX XXX XXX 0.1 XXX 0.3 1/week Grab
1000 30.0 24-Hr

CBOD5 667 Weekly Avg XXX 20.0 Weekly Avg 40 2/week Composite
BOD5 24-Hr

Raw Sewage Influent Report Report XXX Report XXX XXX 2/week Composite
TSS 24-Hr

Raw Sewage Influent Report Report XXX Report XXX XXX 2/week Composite
1334 40.0 24-Hr

TSS 1000 Weekly Avg XXX 30.0 Weekly Avg 60 2/week Composite
24-Hr

Total Dissolved Solids XXX XXX XXX XXX 1000.0 XXX 1/quarter Composite

Fecal Coliform (No./200 ml) 2000
Oct 1 - Apr 30 XXX XXX XXX Geo Mean XXX 10000 2/week Grab
Fecal Coliform (No./200 ml) 200
May 1 - Sep 30 XXX XXX XXX Geo Mean XXX 1000 2/week Grab
E. Coli (No./100 mL) XXX XXX XXX XXX XXX Report 1/month Grab
Report

UV Transmittance (%) XXX XXX Daily Min. XXX XXX XXX 1/day Recorded
Ammonia 24-Hr

Nov 1 - Apr 30 300 XXX XXX 9.0 XXX 18 2/week Composite

23




NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

Effluent Limitations

Monitoring Requirements

Mass Units (Ibs/day) Concentrations (mg/L) Minimum Required
Parameter - -
Average Daily Instant. Average Daily Instant. Measurement Sample

Monthly Maximum Minimum Monthly Maximum Maximum Freqguency Type
Ammonia 24-Hr

May 1 - Oct 31 100 XXX XXX 3.0 XXX 6 2/week Composite
24-Hr

Nitrate-Nitrite Report XXX XXX Report XXX XXX 1/month Composite
24-Hr

Total Kjehldahl Report XXX XXX Report XXX XXX 1/month Composite

Total Nitrogen* Report XXX XXX Report XXX XXX 1/month Calculation*
24-Hr

Total Phosphorus Report XXX XXX Report XXX XXX 1/month Composite
24-Hr

Total Aluminum 26.0 40.7 XXX 0.78 1.22 1.96 1/week Composite
24-Hr

Total Copper 0.7 0.8 XXX 0.021 0.024 0.024 1/week Composite
Free Cyanide Report XXX XXX Report XXX Report 1/month Grab
24-Hr

Dissolved Iron Report Report XXX Report Report XXX 1/month Composite
24-Hr

Total Selenium Report Report XXX Report Report XXX 1/month Composite
24-Hr

Total Zinc Report Report XXX Report Report XXX 1/month Composite
PFOA (ng/l) ** XXX XXX XXX XXX XXX Report ** 1/year Grab
PFOS (ng/l) ** XXX XXX XXX XXX XXX Report ** llyear Grab
PFEBS (ng/l) ** XXX XXX XXX XXX XXX Report ** 1/year Grab
HFPO-DA (ng/l) ** XXX XXX XXX XXX XXX Report ** 1/year Grab

* Total Nitrogen is the sum of Total Kjeldahl Nitrogen (TKN) plus Nitrite-Nitrate as N (NO2+NO3-N), where TKN and NO2+NO3-N are measured in the same

sample.

24




NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

**The permittee may discontinue monitoring for PFOA, PFOS, HFPO-DA, and PFBS if the results in 4 consecutive monitoring periods indicate non-detect results at
or below Quantitation Limits of 4.0 ng/L for PFOA, 3.7 ng/L for PFOS, 3.5 ng/L for PFBS and 6.4 ng/L for HFPO-DA. When monitoring is discontinued, permittees
must enter a No Discharge Indicator (NODI) Code of “GG” on DMRs.

Compliance Sampling Location: Outfall 001

25



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Tools and References Used to Develop Permit

WQM for Windows Model (see Attachment)

Toxics Management Spreadsheet (see Attachment)

TRC Model Spreadsheet (see Attachment)

Temperature Model Spreadsheet (see Attachment)

Water Quality Toxics Management Strategy, 361-0100-003, 4/06.

Technical Guidance for the Development and Specification of Effluent Limitations, 386-0400-001, 10/97.

Policy for Permitting Surface Water Diversions, 386-2000-019, 3/98.

Policy for Conducting Technical Reviews of Minor NPDES Renewal Applications, 386-2000-018, 11/96.

Technology-Based Control Requirements for Water Treatment Plant Wastes, 386-2183-001, 10/97.

Technical Guidance for Development of NPDES Permit Requirements Steam Electric Industry, 386-2183-002,
12/97.

Pennsylvania CSO Policy, 386-2000-002, 9/08.

Water Quality Antidegradation Implementation Guidance, 391-0300-002, 11/03.

Implementation Guidance Evaluation & Process Thermal Discharge (316(a)) Federal Water Pollution Act, 386-
2000-008, 4/97.

Determining Water Quality-Based Effluent Limits, 386-2000-004, 12/97.

Implementation Guidance Design Conditions, 386-2000-007, 9/97.

Technical Reference Guide (TRG) WQM 7.0 for Windows, Wasteload Allocation Program for Dissolved Oxygen
and Ammonia Nitrogen, Version 1.0, 386-2000-016, 6/2004.

Interim Method for the Sampling and Analysis of Osmotic Pressure on Streams, Brines, and Industrial Discharges,
386-2000-012, 10/1997.

Implementation Guidance for Section 95.6 Management of Point Source Phosphorus Discharges to Lakes, Ponds,
and Impoundments, 386-2000-009, 3/99.

Technical Reference Guide (TRG) PENTOXSD for Windows, PA Single Discharge Wasteload Allocation Program
for Toxics, Version 2.0, 386-2000-015, 5/2004.

Implementation Guidance for Section 93.7 Ammonia Criteria, 386-2000-022, 11/97.

Policy and Procedure for Evaluating Wastewater Discharges to Intermittent and Ephemeral Streams, Drainage
Channels and Swales, and Storm Sewers, 386-2000-013, 4/2008.

Implementation Guidance Total Residual Chlorine (TRC) Regulation, 386-2000-011, 11/1994.

Implementation Guidance for Temperature Criteria, 386-2000-001, 4/09.

Implementation Guidance for Section 95.9 Phosphorus Discharges to Free Flowing Streams, 386-2000-021, 10/97.

Implementation Guidance for Application of Section 93.5(e) for Potable Water Supply Protection Total Dissolved
Solids, Nitrite-Nitrate, Non-Priority Pollutant Phenolics and Fluorides, 386-2000-020, 10/97.

Field Data Collection and Evaluation Protocol for Determining Stream and Point Source Discharge Design
Hardness, 386-2000-005, 3/99.

Implementation Guidance for the Determination and Use of Background/Ambient Water Quality in the Determination
of Wasteload Allocations and NPDES Effluent Limitations for Toxic Substances, 386-2000-010, 3/1999.

Design Stream Flows, 386-2000-003, 9/98.

Field Data Collection and Evaluation Protocol for Deriving Daily and Hourly Discharge Coefficients of Variation (CV)
and Other Discharge Characteristics, 386-2000-006, 10/98.

Evaluations of Phosphorus Discharges to Lakes, Ponds and Impoundments, 386-3200-001, 6/97.

Pennsylvania’s Chesapeake Bay Tributary Strategy Implementation Plan for NPDES Permitting, 4/07.

EPA Technical Support Document for Water Quality-based Toxics Control (TSD), EPA/505/2-90-001, PB91-127415,
March 1991.

SOP: New and Reissuance Sewage Individual NPDES Permit Applications, Version 2.0, February 3, 2022

SOP: Establishing Effluent Limitations in Individual Sewage NPDES Permits, Version 2.0, February 5, 2024

SOP: Establishing Water-Quality Based Effluent Limitations (WQBELs) and Permit Conditions for Toxic Pollutants in
NPDES Permits for Existing Dischargers. Version 1.5, May 20, 2021.

SOP: Whole Effluent Toxicity (WET), No. BPNPSM-PMT-03, Revised, May 13, 2014.

AR DA AR DA T T | 0 AR 0 B A 0 R ) 1 IR IR

Other: DRBC docket D-1991-009 CP-6

26




NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

pennsylvania PADEP Chapter 94 Spreadsh
DUMARTMENT OF ENVIRONENTAL Sewage Treatment Plar  Reporting Year:
Pacility Name: | Joint Municipal Authorty of Wyomissing Valley | permitio.: PesonsiEDy: | 35 |
Existing Hydraulic Design Capacty: « | a0 Exsting Organic Design Capacity: 9574 | s BODSay
Upgrade Planned in Next 5 Years? NO Year: || Upgrade Planned in Next 5 Years? NO ver: [ |
Future Hydraulic Design Capacity: NGO Puture Organic Design Capacity: s BOOS/day
Monthly Average Flows for Past Five Years (MGD)

Month 2019 020 2021 202 202 Month 2020 2022
January 304 245% 21m 2082 2327 January 5479 6.520 5156 5497 6680
February 2913 2435 2442 22385 2099 Februsry 6,363 6573 5,621 6.361 6,397
Marcn 317 2334 257 2164 214 March 6,797 6049 5,520 6446 6,004
Apri 26% 2498 2184 2704 2082 Aprd 6,072 5513 5415 5.448 5,187
May 2983 2219 1586 2382 2118 May 6,075 5218 5,263 6,101 5.887
June 3.1% 2118 198 2,085 1963 ane 5937 5249 5,478 5935 5,749
Juy 275 2287 2151 2075 2313 July 5,039 5243 5473 6.147 6.027
August 2373 2424 2201 1911 2069 August 6278 5,481 6,25 5,989 8.284
Septernoer 2,193 2014 2971 1964 2293 Segtember 5710 5619 5,600 5695 6736
October 235 2044 212 2085 205 October 7.088 5556 6,953 6268 5,003
Novemoar 2364 2076 2074 1.91 1997 November 7611 8.740 535 6.202 8,106
Decermoer 2542 2278 198 2315 2904 December 7,354 5892 5,931 5,390 6.286
Arvusl Avg am 2266 2246 2167 2196 Anvual Avg 6,481 8754 5788 6123 6,020
MaxIMoAvg 3041 2479 2474 242 2317 Max Mo Avg 7611 6573 6,883 6448 8,106
Max:AvgRato  1.42 1.08 110 1.12 106 Max:AvgRate 117 114 119 1.08 134
ExstingEDUs | 94620 | 04750 | 04790 | 84980 | 82000 | EXstngEDUs 8,462 8476 8479 0,496 8,508
FOWEDU (GPD) 3204 %74 2649 2550 2580 LosdEDU 0.765 0679 0882 0721 0.708
FlowCapita (GPD) 915 76.4 71 728 717 Load/Capta 0.219 0.194 0.185 0.206 0.202
Exist. Overioad?  NO NO NO NO no Exist, Overioad?  NO No No NO no
Projected Flows for Next Five Years (MGD) Projected BODS Loads for Next Five Years (Ibs/day)
2024 2025 2026 2027 2028 2024 2025 2026 2027 2028
New EDUs 670 30 30 30 30 New EDUs &7 3 3 3 3
NewEDUFow | 00163 | 00008 | 00008 | 00008 | 00008 NewEDULoad | 4768 | 214 | 214 | 2134 | 214 |
Proj Annwal Avg 2335 23358 23086 23974 232 Proj AonuslAvg 6,082 6.084 5,086 6,088 6,090
Proj Max3MoAvg 2564 2565 2565 2565 2567 Proj MaxAvg 7177 7,180 798 7,185 7.187
Proj. Overicad?  NO NO NO NO ) Proj. Overicad?  NO No No NO no
Show Precipitation Data on Hydraulic Graph?
Total Monthiy Precipitation for Past Five Years (inches)
Month 2019 2020 2021 02 2023
January 213 202 201 30 320
February 28 283 4R 368 142
March 5.08 757 5% 2%¢ 33
Aprt 4% 1214 a2 (%2 £8
May 10.34 539 522 819 28
June 1056 612 548 648 583
Juy 67 10,82 11.56 848 126
August 4% 1237 198 118 865
Septeroer 308 509 328 874 1042
October 838 [ 841 684 369
Novemoer 17 358 197 324 258
Decomber 291 407 103 491 806

27




1.2

- 1.0
0.8
- 0.6
04
+ 0.2
0.0

(in)

Precip

Valley, PADD26638

NPDES Permit No. PA0026638

ty of Wyom

| Autho

icipa

5-Year Measured and Projected Hydraulic Loads

Joint Mun

r

MGD

4.5
2.5
2.5
1.5
0.5

NPDES Permit Fact Sheet
Wyomissing Valley STP

1 Jul 2028

| Apr 2028
_ Jan 2028
Qct 2027
“ Jul 2027

| Apr 2027
,_ Jan 2027
1 Oct 2026
,_ Jul 2026

| Apr 2026
“ Jan 2026
| Oct 2025
| Jul 2025

1 Apr 2025
“ Jan 2025
| Oct 2024
H Jul 2024

Apr 2024
,_ Jan 2024
1 0ct 2023
“ Jul 2023

1 Apr 2023
| Jan2023
Oct 2022
“ Jul 2022

| Apr 2022
. Jan 2022
7 Oct 2021
| Jul2021

1 Apr 2021
“ Jan 2021
| Oct 2020
| aui 2020

T Apr 2020
,_ Jan 2020
1 0ct 2018
H Jul 2018

1 Apr 2019
L_ Jan 2018

3-Month Max Flows

a

28

— Avarage Flows — Hydraulic Design Capacity



NPDES Permit No. PA0026638

NPDES Permit Fact Sheet
Wyomissing Valley STP

Valley, PADD26638

| Authority of Wyom

icipa

5-Year Measured and Projected Organic Loads

Joint Mun

Jul 2028

| Apr 2028
| Jan 2028

| Oct 2027

| Jul 2027

| Apr 2027
| Jan 2027

Oct 2026

,_ Jul 2026
| Apr 2026
” Jan 2026
| Oct 2025
” Jul 2025
| Apr 2025
“ Jan 2025

| Oct 2024
| Jul 2024
1 Apr 2024

Jan 2024

| Oct 2023
| Jul 2023

Apr 2023

| Jan 2023

Oct 2022

._ Jul 2022

| Apr 2022
,_ Jan 2022
| Oct 2021
” Jul 2021

| Apr 2021
“ Jan 2021
| Oct 2020

| Jul 2020
| Apr 2020

Jan 2020

| Oct 2018
| Jul 2018
T Apr2019

12,000

10,000 +

8,000

6,000 -

4,000

2,000

Jan 2019

— Organic Design Capacity Max Loads

—r A yerage Loads

29



NPDES Permit Fact Sheet

Wyomissing Valley STP

NPDES Permit No. PA0026638

PERMIT MOMITORING_ MOMNITORING_E REPORT_F OUTFALL MONITOR PARAMETE LOAD_UNI LOAD_1_WVALLLOAD_1_LIMITLOAD_1_SBC LOAD_2_VLOAD 2_L LOAD_2_SBC

PADDZEG3E 1/1/2022 1/31/2022 Monthly FII:III:ll Final Efflu Flow MGD 2.086 Monitor and F Average Mon 2.658 Monitor a Daily Maximum
PADD26638 2172022 2/28/2022 Monthly 'DDl Final Efflu Flow MGD 2.2 Monitor and F Average Mon 4. 467 Monitor a Daily Maximum
PADDZGG3E 31,2022 3/31/2022 Monthly FD[:|1 Final Efflu Flow MGD 2068 Monitor and F Average Mon 2 713 Monitor a Daily Maximum
PADDZEG3E 47172022 4/30/2022 Monthly rDDl Final Efflu Flow MGD 2.67 Monitor and F Average Mon 5.287 Monitor a Daily Maximum
PADDZ2GG38 51,2022 5/31/2022 Monthly 'DDl Final Efflu Flow MGD 2.399 Maonitor and F Average Mon 4.097 Monitor a Daily Maximum
PADDZEG3E 612022 6,/30/2022 Monthly FII:III:ll Final Efflu Flow MGD 2.116 Monitor and F Average Mon 2.745 Monitor a Daily Maximum
PADDZ2EG3E 7i1/2022 7/31/2022 Monthly 'DDl Final Effl. Flow MGD 2.112 Monitor and F Average Mon 2.683 Monitor a Daily Maximum
PADDZGG3E 8/1,/2022 8/31/2022 Monthly FD[:|1 Final Efflu Flow MGD 2028 Monitor and F Average Mon 2231 Monitor a Daily Maximum
PADDZEG3E 9/1/2022 9,/30/2022 Monthly rDDl Final Efflu Flow MGD 2.067 Monitor and F Average Mon 2.616 Monitor a Daily Maximum
PADDZ2GG38 10/1/2022 1043172022 Monthly 'DDl Final Efflu Flow MGD 2.152 Maonitor and F Average Mon 3.72 Monitor a Daily Maximum
PADDZEG3E 11/1/2022 11/30/2022 Monthly FII:III:ll Final Efflu Flow MGD 2.027 Monitor and F Average Mon 2.571 Monitor a Daily Maximum
PADDZ2EG3E 127172022 12/31/2022 Monthly FDDl Final Effl. Flow MGD 2.349 Maonitor and F Average Mon 3.422 Monitor a Daily Maximum
PADDZGG3E 1/1/2023 1,/31/2023 Monthly FD[:|1 Final Efflu Flow MGD 2341 Monitor and F Average Mon 3.25 Monitor a Daily Maximum
PADDZEG3E 2172023 2/28/2023 Monthly 'Dcll Final Efflu Flow MGD 2.14 Monitor and F Average Mon 2.342 Monitor a Daily Maximum
PADDZ2GG38 3/1/2023 3/31/2023 Monthly I-rl]lliﬁll Final Efflu Flow MGD 2.218 Maonitor and F Average Mon 2.794 Monitor a Daily Maximum
PADDZEG3E 47172023 4/30/2023 Monthly rDDl Final Efflu Flow MGD 2.144 Monitor and F Average Mon 4 875 Monitor a Daily Maximum
PADD2E6638 5/1/2023 5/31/2023 Monthly 'DDl Final Efflu Flow MGD 2.118 Monitor and F Average Mon 3.313 Monitor a Daily Maximum
PADDZGG3E 6/1,/2023 6,/30/2023 Monthly FIZ!IIZ!Il Final Efflu Flow MGD 1.999 Monitor and F Average Mon 2377 Monitor a Daily Maximum
PADDZEG3E 7172023 773172023 Monthly 'Dl}l Final Efflu Flow MGD 2.396 Monitor and F Average Mon 5.574 Monitor a Daily Maximum
PADDZ2GG38 8/1/2023 8/31/2023 Monthly I-rl]lliﬁll Final Efflu Flow MGD 2.164 Maonitor and F Average Mon 2.525 Monitor a Daily Maximum
PADDZEE3E 9/1/2023 9,/30/2023 Monthly rDDl Final Efflu Flow MGD 2.385 Monitor and F Average Mon 4.042 Monitor a Daily Maximum
PADD2E6638 10/1/2023 1043172023  Monthly 'DDl Final Efflu Flow MGD 2.156 Maonitor and F Average Mon 2.807 Monitor a Daily Maximum
PADDZGBR3E 11172023 11/30/2023 Monthly FIZ:IIZ:II Final EfflL Flow MGD 2078 Monitor and F Average Mon 3.098 Monitor a Daily Maximum
PADDZEG3E 120172023 1273172023 Monthly 'Dl}l Final Efflu Flow MGD 2.904 Monitor and F Average Mon 6.557 Monitor a Daily Maximum
PADDZ2G63E 1/1/2024 1/31/2024 Monthly I-rliilliill Final Efflu Flow MGD 3.263 Monitor and F Average Mon 6.735 Monitor a Daily Maximum
PADDZEE3E 27172024 2,/29/2024 Monthly rDDl Final Efflu Flow MGD 2.44 Monitor and F Average Mon 2.942 Monitor a Daily Maximum
PADDZ2GG38 3/1/2024 3/31/2024 Monthly 'DDl Final Efflu Flow MGD 3.05 Monitor and F Average Mon 4.885 Maonitor a Daily Maximum
PADDZGBR3E 4/1/2024 4/30/2024 Monthly FIZ:IIZ:II Final EfflL Flow MGD 3.066 Monitor and F Average Mon 6985 Monitor a Daily Maximum
PADD26638 5/1/2024 5/31/2024 Monthly 'DDl Final Efflu Flow MGD 2.216 Monitor and F Average Mon 2.636 Monitor a Daily Maximum
PADDZ2G63E 6/1/2024 6/30/2024 Monthly I-rliilliill Final Efflu Flow MGD 1.991 Monitor and F Average Mon 2.533 Monitor a Daily Maximum
PADDZEG3E 7172024 7/31/2024 Monthly rDDl Final Efflu Flow MGD 2.081 Monitor and F Average Mon 2.646 Monitor a Daily Maximum
PADDZ2GG38 8/1/2024 8/31/2024 Monthly 'DDl Final Efflu Flow MGD 2.267 Monitor and F Average Mon 3.62 Monitor a Daily Maximum
PADDZEG3E 9/1/2024 9,/30/2024 Monthly FII:III:ll Final Efflu Flow MGD 1.964 Monitor and F Average Mon 2.186 Monitor a Daily Maximum
PADD26638 10/1/2024 1043172024 | Monthly 'DDl Final Efflu Flow MGD 1.84 Monitor and F Average Mon 1.949 Monitor a Daily Maximum
PADDZGG3E 11/1/2024 11/30/2024 Monthly FD[:|1 Final Efflu Flow MGD 1.839 Monitor and F Average Mon 2133 Monitor a Daily Maximum

227 Avg 3.486 Avg
3.26 Max 5.985 Max
2.810 90th Percentile 5.459 90th Percentile

30



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

PERMIT MON ITDRING] WOMN ITDRING_dDUTFALL MONITORING_ PARAMETEUNITS COMNC CONC_2_WALUE CONC_2_LIMIT CONC_2_SBCONC_3_ WAL CONC_3_LIM COMNC_3_SBC SAMPLE_F SAMPLE_
PADD2E6638 1172022 1,f31,-‘20227001 Final Effluent TRC mg/L <0.1 0.1 Average Mc 0.05 0.3 IMAX 1jweek Grab
PADOD26638 2/1/2022 2/28/20232 'DDl Final Effluent TRC mg/L <01 0.1 Average Mc 0.06 0.3 IMAX 1/week Grab
PADD26638 3/1/2022 3/31/2022 'DDl Final Effluent TRC mg/L <0.1 0.1 Average Mc 0.06 0.3 IMAX 1/week Grab
PADD26638 4/1/2022 4/30/2022 'DDl Final Effluent [ TRC mg,/L <01 0.1 Average Mc 0.05 0.3 IMAXK 2jweek Grab
PADD2E6638 5/1/2022 5/31/2022 'Dljl Final Effluent TRC mg/L <01 0.1 Average Mc 0.08 0.3 IMAX 1jweek Grab
PADOD26638 6172022 6/30/2022 I'E:IDl Final Effluent TRC mg/L <01 0.1 Average Mc 0.0% 0.3 IMAX 1/week Grab
PADD26638 7172022 7/31/2022 'DDl Final Effluent TRC mgj/L <0.1 0.1 Average Mc 0.06 0.3 IMAX 1/week Grab
PADD26638 8/1/2022 B/31/2022 '001 Final Effluent TRC mg/L <01 0.1 Average Mc 0.07 0.3 IMAX 1/week Grab
PADD26638 9172022 9/30/2022 'DDl Final Effluent TRC mg/L <01 0.1 Average Mc 0.07 0.3 IMAX 1jweek Grab
PADOD26638 10/1/2022 10/31/2022 '001 Final Effluent TRC mg/L <0.1 0.1 Average Mc 0.06 0.3 IMAX 1jweek Grab
PADD26638 11/1/2022 11/30/2022 'DDl Final Effluent TRC mg/L <01 0.1 Average Mc 0.06 0.3 IMAX 1/week Grab
PADD26638 12/1/2022 12/31/2022 '001 Final Effluent TRC mg/L <0.1 0.1 Average Mc 0.05 0.3 IMAX 1/week Grab
PADD26638 1/1/2023 1/31/2023 'DDl Final Effluent TRC mg/L <01 0.1 Average Mc 0.05 0.3 IMAXK 1jweek Grab
PADD2E6638 2/1/2023 2/28/2023 '001 Final Effluent TRC mg/L <0.1 0.1 Average Mc 0.05 0.3 IMAX 1jweek Grab
PADOD26638 3/1/2023 3,f31,-‘2023'001 Final Effluent TRC mg,/L <0.1 0.1 Average Mc<0.1 0.3 IMAX 1/week Grab
PADD26638 4/1/2023 4/30/2023 'DDl Final Effluent TRC mg/L <0.1 0.1 Average Mc 0.06 0.3 IMAX 1/week Grab
PADD26638 5/1/2023 5,-’31,-’2023'001 Final Effluent [ TRC mg,/L <01 0.1 Average Mc<0.05 0.3 IMAXK 1/week Grab
PADD2E6638 6/1/2023 6/30/2023 'Dljl Final Effluent TRC mg/L <0.1 0.1 Average Mc 0.05 0.3 IMAX 1jweek Grab
PADOD26638 7172023 7/31/2023 I'E:IDl Final Effluent TRC mg/L <01 0.1 Average Mc 0.05 0.3 IMAX 1/week Grab
PADD26638 8/1/2023 8/31/2023 'DDl Final Effluent TRC mg/L <0.1 0.1 Average Mc 0.06 0.3 IMAX 1/week Grab
PADD26638 9/1/2023 9/30/2023 'DDl Final Effluent [ TRC mg,/L <01 0.1 Average Mc 0.05 0.3 IMAXK 1/week Grab
PADD2E6638 10/1/2023 10/31,/2023 'Dljl Final Effluent TRC mg/L <01 0.1 Average Mc 0.05 0.3 IMAX 1jweek Grab
PADOD26638 11/1/2023 11/30/2023 I'E:IDl Final Effluent TRC mg,/L <0.1 0.1 Average Mc<0.1 0.3 IMAX 1/week Grab
PADD26638 12/1/2023 12/31/2023 'DDl Final Effluent TRC mg,/L <0.1 0.1 Average Mc<0.05 0.3 IMAX 1/week Grab
PADD26638 1/1/2024 1,-’31,-’2024'001 Final Effluent TRC mg,/L <01 0.1 Average Mc<0.1 0.3 IMAX 1/week Grab
PADD26638 2172024 2,#29,-‘2[:'24'001 Final Effluent TRC mg/L <01 0.1 Average Mc<0.05 0.3 IMAX 1jweek Grab
PADOD26638 3172024 3,#31,-‘2024’001 Final Effluent TRC mg/L <0.1 0.1 Average Mc 0.06 0.3 IMAX 1jweek Grab
PADD26638 44172024 4,-’30,-’2024’001 Final Effluent TRC mg/L <01 0.1 Average Mc 0.06 0.3 IMAX 1/week Grab
PADD26638 5/1/2024 5,-’31,-’2024'001 Final Effluent TRC mg/L <0.1 0.1 Average Mc 0.08 0.3 IMAX 1/week Grab
PADD26638 6/1/2024 E,-’SD,-’ZDZd-'DDl Final Effluent [ TRC mg,/L <01 0.1 Average Mc 0.05 0.3 IMAXK 1/week Grab
PADD2E6638 7172024 ?fSl,-‘ZDZd-’DDl Final Effluent TRC mg,/L <0.1 0.1 Average Mc<0.05 0.3 IMAX 1jweek Grab
PADOD26638 2/1/2024 S,f31,-‘2024'001 Final Effluent TRC mg,/L <0.1 0.1 Average Mc<0.05 0.3 IMAX 1/week Grab
PADD26638 9/1/2024 9,!30,#2024'001 Final Effluent TRC mg/L <0.1 0.1 Average Mc 0.06 0.3 IMAX 1/week Grab
PADD26638 10/1/2024 1D,-’31,-’2[ﬁZ4'DDl Final Effluent [ TRC mg,/L <01 0.1 Average Mc 0.05 0.3 IMAXK 1/week Grab
PADD2E6638 11/1/2024 11,#30,-‘2024'001 Final Effluent TRC mg/L <01 0.1 Average Mc 0.05 0.3 IMAX 1jweek Grab
Avg [<0.1 Avg 0.061
Max <0.1 Max 0.0%

31



NPDES Permit Fact Sheet

Wyomissing Valley STP

PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638
PA0026638

1/1/2022
21202
312022
4/1/2022
5{1/2022
6/1/2022
7/1/2022
8/1/2022
9/1/2022
10/1/2022
11/1/2022
12{1/2022
1/1/2023
2/1/2023
31/2023
41/
5/1/2023
6/1/2023
7/1/2023
8/1/2023
9/1/2023
10/1/2023
11/1/2003
12/1/2003
1/1/2024
2/1/2024
3/1/204
4/1/204
5/1/204
6/1/2024
7/1/2024
8/1/2024
9/1/2024
10/1/2024
11/1/2004

1/31/202 001
2/28/2002 001
3/31/2022 001
4/30/2022 001
5/31/2022 01
6/20/2022 001
7/31/202 001
8/31/202 001
9/30/2022 001
10/31/2022 001
11/30/2022 001
12/31/2022 )01
1/31/2023 7001
2/28/203 o1
3/31/203 01
4/30/2023 o1
5/21/2023 001
6/30/2023 001
7/31/2023 001
8/31/2023 001
9/30/2023 01
10/31/2023 001
11/30/2023 001
12/31/2023 001
1/31/2004 001
2/23/202 o1
3/31/2024 001
4/30/2004 001
5/31/2024 001
6/30/2024 001
7/31/2004 01
8/31/2024 001
9/30/2024 001
10/31/2028 001
11/30/2024 001

Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu
Final Efflu

TsS
TsS
TsS
TSS
TsS
TSS
TS
TsS
TsS
TsS
TSS
TsS
TSS
TS
TS
TsS
TS
TsS
S8
TSS
TSS
TS
TsS
TS
TsS
S8
TSS
TSS
TS
TsS
TsS
TsS
TSS
TsS
TSS

Ibs/day
Ibs/day
Ibs/day
Ibs/day
Ibs/day
Ibs/day
Ihs/day
Ibs/day
Ibs/day
Ibs/day
Ibs/day
Ibs/day
Ibs/day
Ihs/day
Ihs/day
Ibs/day
Ibs/day
Ihs/day
Ibs/day
Ibs/day
Ihs/day
Ihs/day
Ibs/day
Ibs/day
Ihs/day
Ibs/day
Ibs/day
Ihs/day
Ihs/day
Ibs/day
Ibs/day
Ibs/day
Ibs/day
Ibs/day
Ibs/day

an
540
504
418
280
163
0

88
109
100

76
¥l
139
135
152
254
125
m
140
Vil
106
106
113
79
235
180
173
£
307
201
133
198
179
115

89

2977 Avg load

1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mat
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mat
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mat
1000 Average Mat
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mat
1000 Average Mat
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mot
1000 Average Mat
1000 Average Mot

519
704
604
654
439
232
158
19
129
134

82
168
209
167
228
297
142
130
194
165
141
176
220
439
430
202
251
432
546
308
165
313
213
159
100

32

1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average
1334 Weekly Average

mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L
mg/L

NPDES Permit No. PA0026638

274 30 Average Mo
29 30 Average Mo
284 30 Average Mo
173 30 Average Mo
148 30 Average Mo
9.2 30 Average Mo
5.8 30 Average Mo
5.2 30 Average Mo
6.3 30 Average Mo
3 30 Average Mo
44 30 Average Mo
f.1 30 Average Mo
6.9 30 Average Mo
7.5 30 Average Mo
8.5 30 Average Mo
14.8 30 Average Mo
7.2 30 Average Mo
] 30 Average Mo
7.3 30 Average Mo
6.6 30 Average Mo
3.3 30 Average Mo
3.9 30 Average Mo
7.1 30 Average Mo
8.1 30 Average Mo
79 30 Average Mo
8.9 30 Average Mo
7 30 Average Mo
13.3 30 Average Mo
16.5 30 Average Mo
123 30 Average Mo
7.8 30 Average Mo
9.5 30 Average Mo
11 30 Average Mo
74 30 Average Mo
5.9 30 Average Mo
244.8 Avg conc

35
i
335
pik
L
135

9.5
9.5
13
175

10
8.5
1.5
9.5

135
115

10

22
285
175

10

11
135

10

6.5

40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/wesk
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/wesk
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/week
40 Weekly Aver 2/wesk
40 Weekly Aver 2/week
40 Weekly Aver 2/week

24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite
24-Hr Composite



NPDES Permit Fact Sheet
Wyomissing Valley STP

USGS Stream Stats, online tool:

StreamStats Report

Region ID: PA

Workspace ID: PA20250106160303564000

Clicked Point (Latitude, Longitude): 40.32852,-75.94284
Time:  2025-01-06 11:03:26 -0500

‘
K

NPDES Permit No. PA0026638

Collapse All
> Basin Characteristics

Parameter
Code Parameter Description Value  Unit
BSLOPD Mean basin slope measured in degrees 6.5882 degrees
7CARBON Percentage of area of carbonate rock 38.87  percent
DRNAREA Area that drains to a point on a stream 15.6 7square miles
PRECIP Mean Annual Precipitation 45 inches
7ROCKDEP Depth to rock 5 feet
STRDEN Stream Density -- total length of streams divided by 1.27 miles per square

drainage area mile
VURBAN Percentage of basin with urban development 37.3458 percent

33




NPDES Permit Fact Sheet
Wyomissing Valley STP

> Low-Flow Statistics

NPDES Permit No. PA0026638

Low-Flow Statistics Parameters [1.0 Percent (0.228 square miles) Low Flow Region 1]

Parameter Code Parameter Name

BSLOPD Mean Basin Slope degrees
DRMAREA Drainage Area

ROCKDEF Depth to Rock

URBAMN Percent Urban

Value Units Min Limit
6.5882 degrees 1.7

15.6 square miles 4.78

5 feet 413
37.3458 percent 0

Low-Flow Statistics Parameters [99.0 Percent (15.4 square miles) Low Flow Region 2]

Parameter Code  Parameter Name Value Units Min Limit
CARBON Percent Carbonate 3B.B7 percent 0
DEMAREA Drainage Area 15.6 square miles 4.93
PRECIP Mean Annual Precipitation 45 inches a5
ROCKDEP Depth to Rock 8 feet 3.32
STRDEN Stream Density 1.27 miles per square mile 0.51

Low-Flow Statistics Disclaimers [1.0 Percent (0.228 square miles) Low Flow Region 1]

Max Limit

6.4

1150

3.21

89

Max Limit

99

1280

30.4

2.62

3.1

One or mare of the parameters is outside the suggested range. Estimates were extrapolated with unknown errors.

Low-Flow Statistics Flow Report [1.0 Percent (0.228 square miles) Low Flow Region 1]

Statistic

7 Day 2 Year Low Flow
30 Day 2 Year Low Flow
7 Day 10 Year Low Flow
30 Day 10 Year Low Flow

90 Day 10 Year Low Flow

Value
11.3
13
7.49
8.59

10.3

34

Unit

ft*3/s
ft*3/s
ft*3/s
ft*3/s

ft*3/s



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Low-Flow Statistics Flow Report [99.0 Percent (15.4 square miles) Low Flow Region 2]

PIL: Lower 90% Prediction Interval, PIU: Upper 90% Prediction Interval, ASEp: Average Standard Error of
Prediction, SE: Standard Error, PC: Percent Correct, RMSE: Root Mean Squared Error, PseudoR*2: Pseudo R
Squared {(other -- see report)

Statistic Value Unit SE ASEp
7 Day 2 Year Low Flow 6.27 ft*3/s 38 38
30 Day 2 Year Low Flow 7.26 ft*3/s a3 33
7 Day 10 Year Low Flow 3.91 ft*3/s 51 51
Statistic Value Unit SE ASEp
30 Day 10 Year Low Flow 4.46 ft*3/s 46 46
90 Day 10 Year Low Flow 5.35 ft*3/s 36 36

Low-Flow Statistics Flow Report [Area-Averaged]

Statistic Value Unit
7 Day 2 Year Low Flow 6.32 ft*3/s
30 Day 2 Year Low Flow 7.32 ft*3/s
7 Day 10 Year Low Flow 3.95 ft*3/s
30 Day 10 Year Low Flow 4.5 ft*3/s
90 Day 10 Year Low Flow 5.4 ft*3/s
Low-Flow Statistics Citations

Stuckey, M.H., 2006, Low-flow, base-flow, and mean-flow regression equations for Pennsylvania streams:
U.S. Geological Survey Scientific Investigations Report 2006-5130, 84 p.
(http://pubs.usgs.gov/sir/2006/5130/)

USG5 Data Disclaimer: Unless otherwise stated, all data, metadata and related materials are considered to satisfy the guality standards
relative to the purpose for which the data were collected. Although these data and associated metadata have been reviewed for accuracy
and completeness and approved for release by the U.S. Geolagical Survey (USGS), no warranty expressed or implied is made regarding the

display or utility of the data for other purposes, nor on all computer systems, nor shall the act of distribution constitute any such warranty.

UsGS Software Disclaimer: This software has been approved for release by the U.5. Geological Survey (USGS). Although the software has
been subjected to rigorous review, the USGS reserves the right to update the software as needed pursuant to further analysis and review. No
warranty, expressed or implied, is made by the USGS or the U.5. Government as to the functionality of the software and related material nor

chall the fact of release constitute any such warranty. Furthermore, the software is released on condition that neither the USGS nor the LS.

35



NPDES Permit Fact Sheet

NPDES Permit No. PA0026638
Wyomissing Valley STP

USGS Stream Stats, online — Wyomissing Creek just before confluence with Schuylkill River:

StreamStats Report

Region ID: PA

Workspace ID: PA20250106162248281000
Clicked Point (Latitude, Longitude): 40.32952, -75.93832

Time:

2025-01-06 11:23:11 -0500

36



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

¥ Low-Flow Statistics

Low-Flow Statistics Parameters [1.0 Percent (0.233 square miles) Low Flow Region 1]

Parameter Code Parameter Name Value Units Min Limit Max Limit
BSLOPD Mean Basin Slope degrees 6.5834 degrees 1.7 6.4
DRMAREA Drainage Area 15.7 square miles 478 1150
ROCKDEP Depth to Rock 5 feet 413 5.21
LURBAN Percent Urban 37.521 percent 0 89

Low-Flow Statistics Parameters [29.0 Percent (15.5 square miles) Low Flow Region 2]

Parameter Code Parameter Name Value Units Min Limit Max Limit
CARBON Percent Carbonate 3911 percent 0 99
DRMAREA Drainage Area 157 square miles 493 1280
PRECIP Mean Annual Precipitation 45 inches a5 50.4
ROCKDEP Depth to Rock 5 feet 3.32 5.65
STRDEN Stream Density 1.28 miles per square mile 0.51 3.1

Low-Flow Statistics Disclaimers [1.0 Percent (0.233 square miles) Low Flow Region 1]

Low-Flow Statistics Flow Report [1.0 Percent (0.233 square miles) Low Flow Region 1]

Statistic Value Unit

7 Day 2 Year Low Flow 114 ft*3/s
30 Day 2 Year Low Flow 131 ft*3/=
7 Day 10 Year Low Flow 7.56 ft*3/=
30 Day 10 Year Low Flow 8.67 ft*3/=
90 Day 10 Year Low Flow 104 ft*3/=

Low-Flow Statistics Flow Report [99.0 Percent (15.5 square miles) Low Flow Region 2]

PIL: Lower 90% Prediction Interval, PIU: Upper 90% Prediction Interval, ASEp: Average Standard Error of Prediction, SE: Standard Error, PC:
Percent Correct, RMSE: Root Mean Squared Error, PseudoR*2: Pseude R Squared (other -- see report)

Statistic Value Unit SE ASEp
7 Day 2 Year Low Flow 6.29 fi*3/s 38 38
30 Day Z Year Low Flow 7.28 fi*3/s 33 33
7 Day 10 Year Low Flow 3.92 fi*i/s 51 51
30 Day 10 Year Low Flow 4.47 fi*3/s 46 46
90 Day 10 Year Low Flow 5.36 ft*3/s 36 36

37



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

ISGS Data Disclaimer: Unless otherwise stated, all data, metadata and related materials are considered to satisfy the quality standards relative to the purpose for which the data were
ollected. Although these data and associated metadata have been reviewed for accuracy and completeness and approved for release by the 1.5, Geological Survey (USGS), no warranty
wpressed or implied is made regarding the display or utility of the data for other purpases, nor on all computer systems, nor shall the act of distribution constitute any such warranty.

I5G5 Software Disclaimer: This software has been approved for release by the U.5. Geological Survey (USGS). Although the software has been subjected to rigorous review, the USGS
aserves the right to update the software as needed pursuant to further analysis and review. No warranty, expressed or implied, is made by the USGS or the U5, Government as to the
nctionality of the software and related material nor shall the fact of release constitute any such warranty. Furthermore, the software is released on condition that neither the USGS nor
1 U.5. Government shall be held liable for any damages resulting from its authorized or unauthorized use.

I5G5 Product Names Disclaimer: Any use of trade, firm, or product names is for descriptive purposes only and does not imply endorsement by the U.5. Government.

\pplication Version: 4.25.0
itreamStats Services Version: 1.2.22
155 Services Version: 2.2.1

38




NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Source Reference AFC Calculations Reference CFC Calculations
] TRC 1.3 200 WLA afc = 0.220 13200 WLA cfc = 0.207
] PENTOXSD TRG 5 1a LTAMULT afc = 0.373 5 1e LTAMULT cfc = 0.581
|PENTOXSD TRG 51b LTA_afc= 0.082 5.1d LTA_cfc= 0120

Source Effluant Limit Calculations
|PENTOXSD TRG 5.1f AML MULT = 1.231
|PENTOXSDTRG  5.1g AVG MON LIMIT (mgil) = 0.101 AFC

INST MAX LIMIT (mgil) = 0.330

*CFC_tc/1440))+{((CFC_Yc*Qs*0.011)/(1.547*Qd).___

-[:_tcﬂ 440)))+Xd+(CFC_Yc*Qs*Xs/1_547*Qd))*(1-FOS/100)

39



NPDES Permit Fact Sheet

Wyomissing Valley STP

DEP’s TOXCONC evaluation:

Reviewer/Permit Engineer: B.Boylan

A, B
I
Facility: Jt MUA Whyomissing Valley
NPDES #: PADD26638
Qutfall No: oo
n (Samples/Month): 4

NPDES Permit No. PA0026638

C D

Parameter Distribution Applied | Coefficient of Variation (daily) | Avg. Monthly
T.Copper (mgfL) Lognormal 0.3542250 0.0168685
Facility: [Jt MUA Wyomisding Valley
NPDES #: PAOD26638
Outfall No: 001
n (Samples/Month): 4
Parameter Name T.Copper
Mumber of Samples 51
Samples Nondetected 0
LOGNORMAL
Log MEAN -4 5347509
Log VAR, 0.1182055
(LTA) [E(x)] 0.0113828
Variance [Vix)] 0.0000163
CV (raw) 0.3542250
CV (n) 0771125
Maonthly Avg. (99%, n-day) 0.0168685
DELTA-LOGNORMAL
Delta-Log MEAN MA

40



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Facility: Jt MUA Wiyomissing Valley
NPDES #: PADDZ288338

Cutfall Mo 001

n [(Samples/Month): 4

Reviewer/Permit Engineer: B.Boylan

Parameter Name T.Copper
Units mig'L
Detection Limit 1

Sample Date When entering values below the detection limit, enter "ND" or use the < notation {eg. <0.02)
2024-Dec 0.012
0.00%
0009
0009
2024-Mov 0.011
0.011
0.013
0.014
2024-0Oct 0.011
0.012
0.01
0.012
0009
2024-Sept 0.014
0.013
0.015
0.017
2024-Aug 0.016
0.01
0.011
2024-July 0.009
0.011
0.011
0.007
0.01
2024-June 0.016
0.015
0.015
0.015
0.01
2024-May 0.016
0.029
| 0.013
0000
0.015
2024-April 0.01
0007
0009
0.01%
2024-March 0.009
0.005
0.006
0.008
2024-Feb 0.005
0.012
0009
0.012
2024-Jan 0.006
0.01
0.006
0.008

41



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

pEnnSy I.V-an‘ia Toxics Management Spreadsheet
i DEPARTMENT OF ENVIROMMEMNTAL Wersion 1.4, May 2003
d PROTECTION

Discharge Information

Stream
Facility: Jt MUA WyVallay -max conc or AMEC TOXCON NPDES Permit No.: PADD26638 Outfall No.: 001
Evaluation Type: Major Sewage | Industrial Waste Wastewater Description: domestic ww
Discharge Characteristics
Design Fl.ow Hardness (mg/l)" pH (SU)’ Partial Mix Factors (PMFs) Complete Mix Times (min)
(MGD) AFC CFC THH CRL Q.40 Qy,
4 204 T
0 if left Bark 0.5 if kit himmk O if haft blank 1 i faft blank
Max Discharge | Trib | Stream| Daily |[Hourly] Strea | Fate Criteri | Chem
Discharge Pollutant Units Conc Conc | Conc | CV CV | mCV | Coeff Fos a Mod | Trans|
Total Dissolved Solids (FWS) mo/L BEz2
“a [Chioride (PWS) mgiL 281
E Bromide mall | < 0.2
0 |Suliate (PWS) migfL 41
|Fluoride (PWS) migfL
Total Alwminwm pgL 610
Total Antimony pgilL 0.6
Total Arsenic pgl | = 1
Total Barium pgL 40
Total Baryllium pgll | = 1
Total Boron pgll | = 200
Total Cadmium pgl | = 0.2
Total Chromium (111} pgll | = 1
|Hexavalant Chromium pgll | = 0.25
Total Cobait pgilL 0.4
Total Coppar migfL 0.0169 0.3542
':_ |Free Cyanida pgL 2
3 |Total Cyanide pgll | = ]
&5 [Dissohved lron poiL 50
Total Iron pg'lL 130
Total Lead pgll | = 1
Total Manganase pgiL 23
Total Marcury pgll | = 0.2
Total Mickel pg'L 2.5
Total Phenols (Phemolics) (PWS) pgL 3
Total Selenium pgiL 2
Total Silver pgll | = 0.3
Total Thallium pgll | = 3
Total Zinc migfL 0.03
Total Maolybdenum pgiL a
Acrolein pgll | = 2
Acrylamida pgll | =
Acrylonitrile pgll | = 2
Benzena gl | = 0.5
Bromaoform pgll | = 0.5
Discharge Information 1/8/2025 Page 1

42



NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

Carbon Tetrachloride pgl | = 0.5
Chilorobanzena pgll | = 0.5
Chilorodibromomethana pgll | = 0.5
Chioroathane pgll | = 0.5
2-Chloroathyl Vinyl Ether pgl | = 5
Chioroform pgll | = 0.5
Dichlorobromomethane pgl | = 0.5
1, 1-Dichloroethane pgll | = 0.5
= |1.2-Dichloroethane pgll | = 0.5
g |1.1-Dichloroethylens pgll | = 0.5
2 |1, 2-Dichloropropane pgl | = 0.5
< 1,3-Dichloropropylens pgll | = 0.5
1,4-Dioxana pgll | = 5
Ethylbenzens pgll | = 0.5
|Methvyl Bromide pgl | = 0.5
|p=tiont Chicride pgl | = 0.5
|Methylene Chioride pgll | = 0.5
1,1,2,2-Tetrachloroathane gl | = 0.5
Tetrachloroethylens pgll | = 0.5
Toluense gl | = 0.5
1, 2-trans-Dichloroethylensa pgl | = 0.5
1,1, 1-Trichlormethanea pgll | = 0.5
1,1, 2-Trichlormethane pgll | = 0.5
Trichloroethylane pgll | = 0.5
Winyl Chloride pgl | = 0.5
2-Chlorophenol pgll | = 5
2,4-Dichlorophenal pgll | = 5
2,4-Dimethylphencl pgll | = 5
4, G-Dinitro-o-Cresol pgl | = 10
= |2.4-Dinitrophenol ugll | = 10
5 2-Mitrophanol pgll | = 10
9 |4-Nitrophenaol pgll | = 10
p-Chloro-m-Cresol pgl | = 5
Pentachlorophenol pgll | = 10
Phenaol pgll | = 25
2,4,6-Trichlorophenaol gl | = 5
Acenaphthens pgl | = 2.5
Acanaphthylena gl | = 25
Anthracene pgll | = 25
Benzidine gl | = 50
Benzo(a)Anthracena pgl | = 2.5
Benzo(a)Pyrensa gl | = 25
3,4-Benzofluoranthene pgll | = 25
Benzo(ghi)Perylens gl | = 2.5
Benzo(k)Fluoranthena pgl | = 2.5
Bis(2-Chlorosethoowy )Methane gl | = 5
Bis(2-Chlorosethyl)Ether pgll | = 5
Bis(2-Chloroisopropyl JEther gl | = 5
Bis(2-Ethylhexyl JP hthalate pgl | = 5
4-Bromophenyl Phenyl Ethar pgll | = 5
Butyl Benzyl Phthalate pgll | = 5
2-Chloronaphthalena pgll | = 5
d-Chlorophenyl Phenyl Ethar pgl | = 5
Chirysana pgll | = 2.5
Dibenzo{a hjAnthrancens pgll | = 2.5
1,2-Dichlorobenzensa pgll | = 0.5
1,3-Dichlorobenzensa pgll | = 0.5
wn |1.4-Dichlorobenzensa pgl | = 0.5
g |3.3-Dichlorobenzidine pgll | = 5
2 |Disthyl Phthalate pgll | = 5
o Dimathyl Phthalate pgll | = 2.5
Di-n-Butyl Phthalate pgl | = 5
2, 4-Dinitrotoluene pgll | = 5

Discharge Information

1/8/2025

43

Page 2



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

2, 6-Dinitrofoluena pgll | = 5
Di-n-Octyl Phithalate pgll | = 5
1,2-Diphenylhydrazine pgll | = 5
Flugranthensa pgll | = 2.5
Fluorene pgll | = 2.5
Hexachlorobanzens pgll | = 5
Hexachlorobutadiene pgll | = 0.5
Hexachlorocyclopentadiens pgll | = 5
Hexachlorethane pgl | = 2.5
Indano(1,2,3-cd)Pyrena pgll | = 2.5
Isophorone pgll | = 5
Maphthalensa pgll | = 0.5
MNitrobenzene pgl | = 5
n-Mitrosodimethylamine pgll | = 5
n-Mitrosodi-n-Propylamine pgll | = 5
n-Mitrosodiphenylamine pgll | = 5
Phenanthrens pgl | = 2.5
Pyrens pgll | = 2.5
1,2 4-Trichlorobenzensa pgll | = 0.5
Aldrin pgll | =
alpha-BHC pgll | =
bata-BHC pgll | =
gamma-BHC pgll | =
dalta BHC pgll | =
Chiordane pgll | =
4,4-0D0T pgll | =
4,4-D0E pgll | =
4,4-D00 pgll | =
Disaldrin pgll | =
alpha-Endosulfan pgll | =
bata-Endosulfan pgll | =

‘:_ Endosulfan Sulfate pgll | =

5 Endrin pgll | =

¢ |Endrin Aldehyde pgll | =
Heptachlor pgll | =
Heptachlor Epoxide pgll | =
PCB-1018 pgl | =
FPCB-1221 pgl | =
FCB-1232 pgl | =
PCB-1242 pgl | =
PCB-1248 pgl | =
FPCB-1254 pgl | =
FPCB-1260 pgl | =
PCBs, Total pgll | =
Toxaphene pgl | =
2,37 8-TCDD ngll | =
Gross Alpha pCilL

. |Total Beta pCill | =

& |Radium 226228 pCill | =

2 [Total Strontium pgll | =

o Total Uranium pgll | =
Osmotic Pressure mids/kg

44



NPDES Permit Fact Sheet
Wyomissing Valley STP

=

pennsylvania

DEPARTMENT OF ENVIRONMENTAL
PROTECTION

Stream / Surface Water Information

Receiving Surface Water Name: Wyomissing Creak

NPDES Permit No. PA0026638

Tomics Management Spreadshest
Version 1.4, May 2023

It MUA WyValley -max conc or AMEC TOXCONC, NPDES Permit No. PADD26638, Outfall D01

No. Reaches to Model:

1 (® Statewide Criteria

) Great Lakes Crite

ria

h

] i i ORSAMNCO Criteri
Location Stream Code* | RMI® E'“:nfa}?m DA (mi®) | Slope () P"”S{":g;;m“' Apply Fish Q riteria
Point of Discharge 001833 0.26 205 15.6
End of Reach 1 001833 0 195 167
Q.10
Location RMI LFY Flow (cfs) WD | Width | Depth [ Velocit ;E:‘ Tributary Stream Analysis
(chs/mi®)* Ratio | (f) | () |y(fes)] .= Hardness’ | pH® | Hardness | pH
Paint of Discharge 0.26 0.25 184 T
End of Reach 1 0 0.25
Qs
Location RMI LFY Flow (cfs) wiD | width | Depth [ velocit ;:"n‘::‘ Tributary Stream Analysis
(cfs/mi®) | Stream | Tributary | Ratio | (ft) i |yifesh] Hardness | pH | Hardness | pH
Point of Discharge 0.26
End of Reach 1 0
rream Jf Surface Water Information 1/8/2025

Page 4



NPDES Permit Fact S

heet

Wyomissing Valley STP

o

PROTECTION

pennsylvania

CEPARTMENT OF ENVIROMMENTAL

Model Results

NPDES Permit No. PA0026638

Towics Mamagement Spresdszhest

Version 1.4, May 2023

Jt MUA WyValley -max conc or AMEC TOXCONC, NPDES Permit No. PADD26638, Outfall 001

- Results RETURN TO INPUTS SAVE AS PDF PRINT w Al () Inputs () Results ) Limits
[+] Hydrodynamics
Q .10
Siream PWS Withdrawal Met Stream | Discharge Analysis ; Velocity LrEEL Complete Mix Time
RMI Flow (cfs) (cfs) Flow (cfs) Flow (cfs) Slope (fuft) | Depth (ft) | Width (ft) | W/D Ratio (fps) rII-Ti (min)
026 380 390 6.188 0.007 0.706 33072 46 853 0.432 0.037 4427
[1] 383 3925
Qx
Stream | PWS Withdrawal | MNet Stream | Discharge Analysis } Velocity e Complete Mix Time
RMI Flow (cfs) (cfe) Flow (cfs) Flow (cfe) Slope (fuft) | Depth (ft) | Width (ft) | W/D Ratio (fps) fII:-::\ (min)
026 24 .41 24 .41 6.188 0.007 1.15 33072 28.754 0.804 0.02 9.063
[1] 24 547 24 55
Wasteload Allocations
AFC CCT (min): PMEF: E Analysis Hardness {mg/l): Analysis pH: 7.00
TFITEITIT
Stream | Trib Conc | Fate wWaC WO Obj
Pollutants Cone WiLA L Comments
Sore lov | wan) | coer | wan) | wen o)
Total Dissolved Solids (PWS) [i] [i] [§] NUA, MIA MNiA
Chioride (PWS) 0 0 0 MUA Mis NI
Sulfate (PWS) [i] 0 8] NIA MNi& MiA
Total Aluminum [i] 0 [§] 750 750 1,223
Total Antimony [i] 0 [i] 1,100 1.100 1,793
Tatal Arsenic [i] 0 8] 340 340 554 Chem Translator of 1 applied
Tatal Barium [i] [i] [i] 21,000 21,000 34,235
Total Boron [i] 0 7] B, 100 8,100 13,205
Total Cadmium [i] 0 8] 3877 423 6.9 Chem Translator of 0.916 applied
Total Chromiurm (III) [i] 0 8] QB9. 779 3132 5106 Chem Translator of 0.316 applied
Hexavalent Chromium 0 0 0 16 16.3 26.6 Chem Translator of 0.982 applied
Total Cabalt [i] [i] [i] E 950 185
Tolal Copper [i] 0 8] 25.368 26.4 431 Chermn Translator of 0.96 applied
Free Cyanide [i] 0 8] 22 220 358
lodel Results 1/8/2025

46

Page 5



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Dissolved Iron NIA NIA NIA
Total lron [ Ni& NIA
Total Lead 133.445 193 314 Cherm Translator of 0.693 applied
Tatal Manganesa MNIA NIA NIA
Total Mercury 1.400 1.65 2.69 Chem Translator of 085 applied
Tolal Mickel B28.353 830 1,353 Chem Translator of 0.998 applied
Total Phenols (Phenolics) (PWS) MIA Ni& NIA
Total Selenium MIA Ni& NIA Chem Translator of 0.922 applied
Total Silver 10259 12.1 19.7 Chem Translator of 085 applied
Total Thallivm 65 65.0 106
Total Zinc 207 485 212 346 Chem Translator of 0.978 applied
Acralein 3 30 4 B9
Acrylonitrile 650 650 1,060
Benzene G40 640 1,043
Bromoform 1,800 1,800 25934
Carbon Tetrachloride 2 800 2 800 4,565
Chilorocbenzena 1,200 1.200 1,956
Chlorodibromomeathane MNIA MNIA NIA
2-Chloroethyl Vinyl Ether 18,000 18,000 29,345
Chlaroform 1,900 1,900 3,007
Dichlorobromomethans WA MNIA NIA
1.2-Dichloroathane 15,000 15,000 24 454
1,1-Dichloroathylens 7,500 7.500 12,227
1,2-Dichloropropane 11,000 11,000 17,8933
1. 3-Dichloropropylens 310 310 505
Ethylbenzens 2900 2,800 4 728
Methyl Bromide 550 550 8497

28,000 28,000 45,647
12,000 12,000 18,563

Methyl Chiloride
Methylene Chioride

(=] Qo] Qo] Qo) Qo] [] Qo] Qo] Qo] Qo] o] o] o] o] o] o] foe] Qo] Qo] Qo) B Jo) o] Bom] Bom) Rom] Bom] fomed Qo] Qo] Qo] Qo] fo) o) How) Qo] o] o] f) Qo] Qo) Qo) Qo] fo] Qo] o] o] Bl

L= ] Qo] Qo] Qo] foed Qo] Qo] Qo Qo] foe] Rl Qo] Qoed Qo) Qo] foe] o] Bo) Qo) Qo] Po] Qo] Qo) o) Qo) No fm] Qo) Quuf Qo] Nl [ Qo] Qo) o) Qo] Qo o) Qo] Qo] Qo] Qo] ] Qo) o] Qo] Jou]
(] ] Bt W] Qo] fd F] Qo] M) Q][] M) Qo] Mod No) Qo] [ M) Qo) M) Qo] D] M] Qo] M) Qo] Qo] f] Na] No] Qo] Nosd f] Qo] W] M) Qo] ][] Qo] Q] Qo] M) Q] Qo] fo] Q] N

1,1,2 2-Tetrachloroethane 1,000 1,000 1,630
Tetrachloroethylena 700 700 1,141
Tol e e 1,700 1,700 2,771
1,2-trans-Dichloroethylene 6,800 6. 800 11,086
1,1,1-Trichloroethane 3,000 3,000 4 8591
1,1,2-Trichloroethane 3,400 3,400 5,543
Trichloroethylens 2,300 2 300 3,750
Vinyl Chioride WA NiA NIA
2-Chilorophenol 560 560 813
2 4-Dichlorophenaol 1,700 1.700 2771
2 4-Dimethylphenaol 660 BE0 1,076
4 6-Dinitra-o-Cresal B0 BO.O 130
2 4-Dinitrophenaol GE0 6E0 1,076
2-Mitraphanol 8,000 B.000 13,042
4-Mitrophenol 2300 2,300 3,750
p-Chiore-m-Cresol 160 160 261
Pentachlorophenal BT23 B.72 142
Phenol A NIA MNiA
2 4 B-Trichlorophenol 460 460 750
Aodel Results 1/8/2025 Page 6

47



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Acenaphthenes [i] 0 [§] EE] B3.0 135
Anthracena [i] [i] [§] NIA MNIA NIA
Benzidine 0 [i] 1] 300 300 489
BenzolajAnthracens [i] 0 8] 0.5 0.5 0.82
Benzola Pyrens [i] 0 [§] MA MNi& NiA
3.4-Benzofluoranthene 0 [i] 1] MIA MNIA MiA
Benzo(k)Fluoranthene [i] 0 [§] MIA MNIA NiA
Bis(2-Chloroethyl |Ether 0 [i] 1] 30,000 30,000 48,808
Big(2-Chlorolsopropyl)Ether [i] [i] [§] NIA MNIA NIA
Bis(2-Ethylhexyl iPhthalate [i] 0 [§] 4,500 4,500 7,336
4-Bromophenyl Phenyl Ether [i] 0 [§] 270 270 440
Butyl Benzyl Phthalate [i] 0 [§] 140 140 228
2-Chlorenaphthalene [i] 0 [§] MA Ni& NiA
Chrysene [i] [i] [§] [T MNIA NiA
Dibenzoja, hAnthrancemns [i] 0 [§] MA Ni& NiA
1.2-Dichlorobenzens 1] [i] 1] 520 820 1,337
1,3-Dichlorobenzens 0 [i] 1] 350 350 571
1, 4-Dichlorobenzens 0 [i] 1] 730 730 1,190
3, 3-Dichlorobenzidine 0 [i] 1] MIA MNIA MNiA
Dhethyl Phthalate [i] 0 [§] 4,000 4 000 6,521
Dirnethiyl Phthalate [i] [i] [§] 2,500 2 500 4,078
Di-n-Butyl Phthalate [i] 0 [§] 110 110 179
2 4-Dinirstoluena 0 [i] 1] 1,600 1,600 2 BO8
2 G-Dinirstoluena 0 [i] 1] 9490 990 1614
1,2-Diphenylhydrazine [i] 0 [§] 15 15.0 245
Fluoranthene 0 0 8] 200 200 326
Fluorensa [i] [i] 1] A MIA MiA
Hexachlorobenzena [i] [i] [§] NIA MNIA NIA
Hexachlorobutadiens 0 [i] 1] 10 10.0 16.3
Hexachlorocyclopentadiene [i] 0 [§] 5 5.0 8.15
Hexachloroethane 0 [i] 1] [=]i] 60.0 a7.8
Indenc(1.2 3-cdPyrene [i] 0 [§] MA MNi& NiA
Isophorone [i] 0 [§] 10,000 10,000 16,303
Naphthalene [i] 0 [§] 140 140 228
Nitroebenzenea [i] 0 [§] 4,000 4 000 6,521
n-Nitrosodimethylarmine [i] 0 [§] 17,000 17,000 27,714
n-Mitrasodi-n-Propylamine [i] 0 [§] MA Ni& NiA
n-Nitresodiphenylamine [i] 0 [§] 300 300 489
Phenanthrene 0 [i] 1] 5 5.0 815
Pyrana [i] [i] [§] NIA MNIA NiA
1,2 4-Trichlorobe nzene 0 [i] 1] 130 130 212
[+] CFC CCT (min): | 4.427 PMF: E Analysis Hardness (mgfl) 19627 Analysis pH: 7.00
STEET T eieam| Trib Conc | Fate | WQC | WQ Obj
Pollutants Eg:cl vV (uglL) Coaf (gL} (uglL) WLA (pg/L) Comments
Total Dissolved Solids (PWS) 0 0 8] MNIA MNIA NiA

1odel Results 1/8/2025 Page 7



NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

Chioride (PWS) 0 0 0 N/A Ni& MNiA
Sulfate (PWS) 8] [1] [i] MIA MNiA MIA
Taotal Aluminum o] 0 i) NIA NIA MNIA
Total Antirmony 8] [i] [i] 220 220 359
Total Arsenic 0 0 0 150 150 245 Chem Translator of 1 applied
Tatal Barium [§] [i] [i] 4,100 4,100 6,684
Total Baron 0 1] 1] 1,600 1,600 2 608
Total Cadmium i) [4] i) 0.383 0.45 073 Chem Translator of 0.B81 applied
Total Chiromiurm (111) 0 [1] 1] 128.750 150 244 Chem Translator of 0.86 applied
Hexavalent Chromiurm i] 0 i] 10 10.4 16.9 Chem Translator of 0.962 applied
Total Cobalt 1] [i] 1] 19 19.0 31.0
Tolal Copper [§] 0 i) 15935 16.6 271 Chem Translator of 0.96 applied
Free Cyanide 8] [i] [i] 5.2 52 548
Dissalved lron 0 1] 1] WA M MNiA
Total Iron 8] [i] [i] 1,500 1,500 2,445 WOQC = 30 day average, PMF = 1
Total Lead 0 4] o 5.200 7.51 12.2 Chern Translator of 0.693 applied
Tatal Manganesea [i] 0 [i] N/A NIA MNIA
Total Mercury 0 0 0 0.770 0.91 148 Chem Translator of 085 applied
Tolal Mickel 8] [i] [i] 92 004 923 150 Chem Translator of 0.997 applied
Taotal Phenols (Phenolics) (PWS) o] 0 i) MIA MNIA MNIA
Total Selenium §] 0 i] 4. 600 499 813 Chermn Translator of 0.922 applied
Total Silver 8] [i] [i] N/A NI& MNiA Chem Translator of 1 applied
Total Thallium [§] [4] o 13 13.0 21.2
Total Zine [§] [i] [i] 200,182 212 348 Chern Translator of 0_.986 applied
Acrabein o [i] V] 3 30 4 B9
Acryonitrile 8] [i] [i] 130 130 212
Benzene o] 0 i) 130 130 212
Bramaform [1] [i] 1] 370 370 603
Carbon Tetrachloride 0 1] i} 560 560 913
Chiorobenzena 1] [1] 1] 240 240 391
Chlorodibromomeathans 0 Ja] 0 NIA MNIA MIA
2-Chloroethyl Vinyl Ether 8] [i] [i] 3,500 3,500 5,708
Chlaroform 0 1] i} 390 390 636
Dichlorobromomethane [§] [3] i] MIA MNIA MIA
1,2-Dichloroathane [1] [i] 1] 3,100 3,100 5,054
1,1-Dichloroathylens i) [4] i) 1,500 1,500 2445
1,2-Dichloropropane [§] 0 [i] 2,200 2,200 3,587
1,3-Dichloropropylens [§] [3] [i] [} 61.0 99.4
Ethylbenzens 8] [i] [i] 580 580 946
Methyl Bromide 0 0 0 110 110 179
Methyl Chloride 1] [i] 1] 5,500 5,500 B B66
Methylens Chloride o] 0 i) 2 400 2400 3913
1,1,2,2-Tetrachloroethane 1] [i] 1] 210 210 342
Tetrachloroathylene 0 0 0 140 140 228
Toluene i] [i] i] 330 330 538
Viodel Results 1/8/2025

49

Page &



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

1,2-trans-Dichloroethylene 0 0 0 1,400 1,400 2282
1,1,1-Trichloroathane 0 [i] 0 G610 610 9494
1,1,2-Trichloroathane 0 0 0 GE0 680 1,108

Trichloraathylens [¥] [i] [i] 450 450 734
Vinyl Chioride 0 0 1] MNIA NIA NIA
2-Chlorophenal [i] 0 [i] 110 110 179
2 4-Dichlorophenal 0 0 0 340 340 554
2 4-Dimethylphenal i] 0 i] 130 130 212
4 6-Dinitro-o-Cresaol 1] [1] 0 16 16.0 26.1
2 4-Dinitrophenol i] [i] [i] 130 130 212
2-Nitrophenal [i] [i] [i] 1,600 1,600 2 B60a
4-Nitropheanol i] 0 i] 470 470 TG6
p-Chioro-m-Cresal [i] 0 [i] 500 500 815
Pentachlorophenaol 0 0 0 6.693 6.69 10.9
Phenol V] [i] 0 A MNIA MiA
2 4. 6-Trichlorophenaol 0 0 0 a1 21.0 148
Acenaphthens [¥] [i] [i] 17 17.0 27.7
Anthracena 0 0 V] NIA NIA NIA
Benzidine 1] [i] 0 59 58.0 962
Benzo(a)Anthracens 0 0 0 0.1 0.1 016
Benzo(a)Pyrens i] 0 i] MA Ni& NIA
3 4-Benzofluoranthene 1] [1] 0 [ MN{& MNIA
Benzo(kFluoranthene i] [i] [i] MIA NA MNIA
Big{2-Chloroathyl|Ether [i] [i] [i] 6,000 6,000 9,782
Bis(2-Chiorolsopropyl)Ethwer i] 0 i] MNIA NiA NIA
Bis(2-EthylhexylPhithalate [i] 0 [i] 910 910 1484
4-Bromophenyl Phenyl Ether 0 0 0 54 54.0 B88.0
Butyl Benzyl Phthalate [¥] 0 [i] 35 350 57.1
2-Chloronaphthalene 0 0 1] MIA MNiA MNIA
Chrysana [i] [i] [i] MIA NIA NIA

Dibenzola, hinthrancene 0 0 V] NIA NIA NIA
1,2-Dichlorobenzensa 1] [i] 0 160 160 261
1,3-Dichlorobenzensa 0 4] 0 69 69.0 112
1.4-Dichlorobenzensa [i] [i] i} 150 150 245
3, 3-Dichlorobenzidine 0 [1] 0 [ MN{& MNIA

Diethyl Phthalate [i] [i] [i] 800 800 1,304
Dirnethyl Phthalate [i] [i] [i] 500 500 B15
Di-n-Butyl Phthalate i] 0 i] 21 210 342
2 4-Dinirotoluena 0 [i] 0 320 320 522
2 G-Dinirotoluensa 0 4] 0 200 200 326
1.2-Diphenylhydrazine [¥] [1] 1] 3 30 489
Fluoranthene 0 0 1] 40 40.0 65.2
Fluorena [i] [i] [i] MIA NIA NIA
Hexachlorobanzensa 0 4] 0 A MIA MiA
Hexachlorobutadiens V] [i] i} 2 20 3.26

Aadel Results 1/8/2025 Page 9

50



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Hexachlorocyclopentadiens 0 0 0 1 1.0 163
Hexachloroethane V] 0 [§] 12 12.0 19.6
Indeno(1,2 3-cd)Pyrens 0 0 0 NIA MNIA NiA
Isophorone 0 0 [i] 2100 2100 3424
Naphthalene 0 0 0 43 43.0 701
HNitrobenzene [i] 0 [i] 810 810 1,329
n-Nitrosodimethylamine 0 0 0 3400 3,400 5543
n-Mitrosodi-n-Propylamine V] 0 i) MA MiA NfA
n-Nitresodiphenylamine [i] [i] [§] 59 59.0 a5.2
Phenanthrene V] 0 i) 1 1.0 163
Pyrene 0 0 [i] MIA MiA NfA

1,2 4-Trichlorobenzenes V] 0 [§] 26 26.0 42.4

[+] THH CCT (min): | 4.427 PMF: E Analysis Hardness (mofl) Ty Analysis pH: M
SIEAT [ ciream] Trib Conc | Fale | WaQcC Wa Obj
Pollutants Egrr:ﬁL cv (glL) Cosf (bgiL) (ba) WLA {pgfL) Comments

Total Dissolved Solids (PWS) 0 1] 0 500,000 500,000 NiA
Chlaride (PWS) [i] [i] 1] 250,000 250,000 NIA
Sulfate (PWS) 0 1] 0 250,000 250,000 NiA

Total Aluminum V] 0 i) MA MiA NfA

Total Antirmony 0 0 0 5.6 56 913

Tatal Arsenic i] 0 i] 10 10.0 163
Tatal Barium 0 [i] 1] 2400 2,400 3913
Total Boron i} [i] 1] 3,100 3,100 5,054

Total Cadmium [i] 0 [§] WA MNiA NiA

Total Chromium (1Il) 0 0 0 WA MiA NiA
Hexavalent Chromium 0 0 [i] MIA MiA NfA
Total Cobalt i] 0 0] WA MiA MNiA

Total Copper [i] 0 [i] NIA MNIA NiA

Free Cyanide 0 0 0 4 4.0 6.52
Dissolved lron 0 0 1] 300 300 489

Total lron 0 0 0 NIA NIA MNiA

Total Lead V] 0 i) MA MiA NfA
Total Manganese 0 0 [i] 1,000 1,000 1,630
Tatal Mercury i} [i] i] 0.050 0.05 0.082

Total Mickel 0 0 [i] 610 610 904

Total Phenols (Phenolics) (PWS) V] 0 i) 5 5.0 NfA
Total Selenium V] 0 [§] WA MiA MNiA

Total Silver 0 0 0 WA MiA NiA

Tatal Thallium 0 [i] 1] 024 0.24 0.39

Total Zine 0 0 0 MA MiA NiA
Acralein 0 [i] [i] 3 30 489
Acrvlonitrile 0 0 0 MA MiA NiA
Benzensa V] 0 i) MA MiA NfA

Model Results 1/8/2025 Page 10

51



NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

Bromaform 0 0 0 MNIA, MNi& MNIA
Carbon Tetrachloride [§] 0 [i] MIA NIA MNIA
Chilorobenzens 0 0 0 100 100.0 163
Chlorodibromomethane [§] 0 [¥] MIA MNIA MNIiA
2-Chloroethyl Vinyl Ether o] [i] 0 A MNIA MNIA
Chlorafarm [§] 0 [i] 5.7 57 929
Dichlorobromomethane 0 0 0 MNIA, MNi& MNIA
1, 2-Dichloroethane [§] [i] [i] MIA MNIA MNIA
1,1-Dichloroathylens [§] 0 [i] 33 330 538
1,2-Dichloropropansa [§] 0 [¥] MiA MNiA MNiA
1. 3-Dichloropropylens [§] 0 [¥] MIA NIA MNIA
Ethylbenzena §] 0 i] 68 6& .0 111
Methyl Bromide [i] 0 [i] 100 100.0 163
Methyl Chioride o] [i] 0 MIA MNIA MNIiA
Methylene Chloride [§] 0 [i] MNIA NIA NIA
1,1,2,2-Tetrachloroethana 0 0 0 MIA, MNiA MNIA
Tetrachloroethylens [§] 0 [i] MIA MNIA MNIA
Taluene 1] i} V] 57 570 929
1,2-trans-Dichloroethylena 1] 0 1] 100 100.0 163
1,1,1-Trichloroethane o] [i] 0 10,000 10,000 16,303
1,1,2-Trichloroethane [§] [i] i] [TY NIA MNIiA
Trichloroathylens 1] 0 1] MNIA NI MNiA
Winyl Chiloride [§] [i] i] MIA MNiA MNIA
2-Chlorophenal [§] 0 [i] 30 30.0 489
2 4-Dichlorophenaol [i] [i] [¥] 10 10.0 16.3
2 4-Dimethylphenol [§] 0 [¥] 100 100.0 163
4 B-Dinitro-o-Cresal 0 i] 0 2 20 326
2 4-Dinitrophenaol [§] 0 [i] 10 10.0 16.3
Z-Nitrophenol 0 0 0 MIA MNIA MNIiA
4-Nitrophenol [§] 0 [i] MIA NIA MNIA
p-Chiloro-m-Cresol 0 0 0 NIA NIA MNIA
Pentachlorophenol [§] 0 [¥] [Ty MNiA MNiA
Phenal 4] i} V] 4,000 4,000 6,521
2 4 6-Trichlorophenal §] 0 i] MNIA NIA MNIA
Acenaphtihene 5] 0 0 70 70.0 114
Anthracena [§] 0 [i] 300 300 489
Benzidine [§] 0 [i] NIA NIA NIA
Benzo{a)Anthracene [§] 0 [¥] MIA MNiA MIiA
Benzo{a)Pyrena [§] 0 [¥] MIA NIA MNIA
3. 4-Benzofluoranthens 0 [i] 0 MNIA NIA MNIiA
Beanzo(kF luoranthemns 5] 0 0 MIA NIA MNIA
Big(2-Chloroethyl)Ether o] [i] 0 MIA MNIA MNIiA
Bis(2-Chiorolsopropyl |Ether [§] 0 [i] 200 200 326
Bis( 2-Ethylhexyl Phthalate 0 0 o MNIA NI MNiA
4-Bromophenyl Phenyl Ether [§] [i] [i] MIA MNIA MNIA
Model Results 1/8/2025

52

Page 11



NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

Butyl Benzyl Phthalate 0 0 0 0.1 0.1 0.16
2-Chloronaphthalens [i] 0 [§] B00 800 1,304
Chrysena i] 0 0 WA MiA MNiA
Dibenzola,h)Anthrancens [i] 0 [i] N/A NIA NIiA
1 2-Dichlorobenzens 0 0 0 1,000 1,000 1,630

1. 3-Dichlorobenzens [i] 0 [§] 7 7.0 1.4

1 4-Dichlorobenzens i] 0 0 300 300 489

3, 3-Dichlorobenzidine i] 0 i] N/A MNiA MNiA
Diethyl Phthalate 0 0 1] 600 600 978
Dimethyl Phthalate V] 0 [§] 2,000 2000 3,261
Di-n-Butyl Phthalate [i] 0 [§] 20 20.0 326

2 4-Dinitrotoluena i] [i] [§] NIA MNiA MNiA

2 G-Dinitrotoluene 0 0 [i] (A Mi& NI
1,2-Diphenylhydrazine 0 0 0 NI Mg MNiA
Fluoranthene [i] 0 [§] 20 20.0 326
Fluarena i] 0 0 50 50.0 B1.5
Hexachlorobenzena [i] 0 [i] N/A NIA NIiA
Heaxachlorobutadiens 0 0 0 WA MIA NiA
Hexachlorocyclopentadiene [i] 0 [§] 4 4.0 6.52
Haxachloroethane i] 0 0 WA MNIA NiA
Indemno(1,2 3-cd)Pyrene i] [i] [§] NIA MNiA MNiA
lsophorone 0 0 1] 34 34.0 554
Naphthalene V] 0 [§] WA A MNiA
HNitrobenzens [i] 0 [§] 10 10.0 16.3
n-Mitresodimethylamine i] [i] [§] NIA MNiA MNiA
n-MNitrosodi-n-Propylamine [i] 0 [i] N/A NIA NIiA
n-Miresodiphenylamineg 0 0 0 NI Mg MNiA
Phenanthrene [i] 0 [§] WA MiA NiA
Pyrene 0 0 o] 20 20.0 326

1.2 4-Trichlorobenzens [i] 0 [i] 0.07 0.07 0.11

[<] CRL CCT (min): | 9.063 PMF: III Analysis Hardness (mg/l) MNIA Analysis pH: MIA
SIEET T ream| Trib Conc | Fale | WaQGC WaQ Ob)
Pollutants EET:1L cv {ua/L) Conaf fwai) {ugL) d WILA {pgrL) Comments

Total Dissolved Solids (PWS) V] 0 [§] WA A MNiA
Chloride (PWS) [i] 0 [§] WA MiA NiA
Sulfate (PWS) i] [i] [§] NIA MNiA MNiA

Taotal Aluminum [i] 0 [i] N/A NIA NIiA
Total Antirmony 0 0 0 NI Mg MNiA
Total Arsenic [i] 0 [§] WA MiA NiA

Tatal Barium i] 0 0 WA MNIA NiA

Total Boron [i] 0 [i] N/A MNIA NiA

Total Cadmium 0 0 0 WA MIA NiA
Total Chromium (1I1) V] 0 [§] WA A MNiA

Madel Results 1/8/2025

53

Page 12



NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

Hexavalent Chromium 0 0 0 MIA Ni& NIA
Total Cobalt [i] 0 0 [ NI& NIA
Total Copper o 4] 0 A MNIA NIA
Free Cyanide [i] [i] [i] WA MNiA NIA
Dissolved lron 0 0 i] MIA MNiA NIA
Total lron [i] [i] [i] MNIA NIA NIA
Taotal Lead i) 0 0 MNIA NIA NIA
Tatal Manganesa i] 0 i] MNIA MNIA NIA
Total Mercury [i] 0 0 MIA Ni& NIA
Total Mickel i) 0 V] [T Ni& N/A
Total Phenols (Phenolics) (PWS) [i] 0 0 MIA Ni& NIA
Total Selenium [¥] [4] V] WA MNIA NIA
Total Silver 1] [4] 0 MIA MNiA NIA
Total Thallium 0 0 i] A MNiA MNIA
Total Zine [i] [i] [i] MNIA MNIA NIA
Acrobein i) 0 0 MIA NIA NIA
Acrylonitrile [i] 0 [i] 0.06 0.06 0.3
Benzene 0 0 0 0.58 0.58 287
Bromoform [i] 0 0 7 7.0 3486
Carbon Tetrachloride 0 0 0 0.4 0.4 1.98
Chiorobenzena i) 0 0 [T Ni& N/A
Chlorodibromomeathans [i] [1] 0 0.8 0.8 3.96
2-Chioroethyl Vinyl Ether [i] [i] V] [T MNiA MNIA
Chloroform [i] [i] [i] WA MNiA NIA
Dichlorebromomethane i [i] i] 0.as 0.95 4.7
1 2-Dichloroethans i [i] 0 0.4 049 49.0
1.1-Dichloroathylemns 0 0 0 MIA Ni& NIA
1,2-Dichloropropane V] 0 0 0.9 0.9 4.45
1. 3-Dichloropropylens 0 0 0 0.27 0.27 1.34
Ethylbenzens [i] 0 0 MIA Ni& NIA
Methyl Bromide 0 0 0 MIA Ni& NIA
Methyl Chioride 1] [4] 0 MIA MNiA NIA
Methylene Chioride 0 0 i] 20 200 989
1,1,2,2-Tetrachloroethane [i] [i] V] 0.2 0.2 0.99
Tetrachloroethylena [i] [i] [i] 10 10.0 49.4
Toluerns i) 0 V] [T Ni& NIA
1, 2-trans-Dichloroathylana [i] 0 [i] MNIA NIA NIA
1,1,1-Trichloroethane i) 0 V] [T Ni& N/A
1,1,2-Trichloroethane [i] 0 0 0.55 0.55 272
Trichloroethylens 0 0 0 0.6 0.6 287
Vinyl Chiloride [i] 0 0 0.02 0.02 0.088
2-Chilorophenol 0 0 0 A MNiA NIA
2 4-Dichlorophenaol [i] [i] [i] WA MNiA NIA
2 4-Dimethylphenal 0 0 i] MIA MNiA NIA
4 5-Dinitro-o-Cresaol [i] [i] i] MIA MNIA NIA
Model Results 1/8/2025

54

Page 13



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

2 4-Dinitrophenol 0 0 0 NIA NIA MNIiA
2-Nitrophenol [§] 0 [i] MNIA NIA MNIA
4-Mitrophenol 0 0 i] MNIA NIA NIA

p-Chioro-m-Cresol 8] 0 0 MNIA NI& NIA

Pentachlorophenol 0 0 0 0.030 0.03 015

Phenol 1] [i] 0 WA MR MNIA
2 4 B-Trichlorophenol 0 0 0 1.5 15 742
Acenaphthene [§] 0 i] [T Ni& MNIA
Anthracens 1] [i] 0 WA MR MNIA
Benzidine o [i] V] 0.0001 0.0001 0.0005
Banzoja)Anthracens 8] 0 [¥] 0.001 0.001 0.005
BanzoaPyrensa [§] 0 [¥] 00001 0.0001 0.0005
3 4-Benzofluoranthens 8] 0 0 0.001 0.001 0.005
Benzo(k)F luoranthene 0 0 0 001 0.01 0.045
Big(2-Chloroethyl)Ether [§] 0 [i] 0.03 0.03 015
Bis{2-Chlorctsopropyl JEther o] [i] 0 MIA MNIA MNIiA
Bis(2-Ethylhexyl\Phithalate [§] 0 [i] 032 0D.32 1.58
4-Bromophenyl Phenyl Ether 0 i] 0 MIA NIA MNIA
Butyl Benzyl Phthalate [§] 0 [i] MNIA NIA NIA
2-Chlaronaphthalene 0 0 0 NIA NIA MNIA
Chrysena §] 0 i] 012 D.12 0.59
Dibenzola hAnthrancens [§] 0 [i] 00001 0.0001 0.0005
1.2-Dichlorobenzens o [i] V] /A MNIA MNiA
1,3-Dichlorobenzens 1] [i] 1] WA MNIA MNIA
1 4-Dichlorobenzens o [i] V] /A MNIA MNiA
3,3-Dichlorobenzidine 1] [i] 0 0.05 0.05 0.25
Diethyl Phthalate 0 0 0 MNiA Ni& NIA
Dimethyl Phthalate [§] 0 [i] [T Ni& NIA
Di-n-Butyl Phthalate 0 0 0 MNiA Ni& NIA
2 A-Dinitrotoluane 1] [i] V] 0.05 0.05 0.25
2 G-Dinitrotoluene 0 0 0 0.05 0.05 0.25
1,2-Diphenylhydrazine 8] 0 [¥] 0.03 0.03 0.15
Fluoranthene 0 0 0 MNIA, MNiA MNA
Fluorene: [§] [i] i] MIA MNiA MNIA
Hexachlorobenzensa [§] 0 [i] 000008 000008 0.0004
Hexachlorobutadiensa [§] [i] [i] 001 0.01 0.049
Hexachlorocyclopentadiens [§] 0 [i] MIA NIA MNIA
Haxachloroethane [§] [i] i] 0.1 0.1 0.49
Indeno(1,2, 3-cd)Pyrense [§] 0 [i] 0.001 0001 0.005
Isophorone 0 [i] 0 MNIA NIA MNIiA
Naphthalene [§] 0 [i] MNIA NIA MNIA
Mitrabenzens o 1] 0 WA MR MNIA
n-Mitrosodimethylamine [§] 0 [i] 0.0007 0.0007 0.003
n-Nitrosodi-n-Propylamine 0 0 0 0.005 0.005 0.025
n-Nitrosodiphenylamine [§] 0 i] 33 33 16.3
odel Results 1/8/2025 Page 14

55



NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

Phenanthrene V] 0 o] MIA MNIA NiA
Pyrana i] 0 [§] NIA NIA NIA
1,2 4-Trichlorobenzene 1] 0 0 WA MNIA MNiA
[+] Recommended WQBELs & Monitoring Requirements
No. Samples/Month: 4
Mass Limits Concentrabion Limits
AML MDL Governing | WQBEL
Pollutants (Ibsiday) (Ibs/day) AML MDL IMAX Units WOREL Basis Comments
Total Aluminum 261 40 8 T84 1,223 1,959 pgiL TH4 AFC Dizcharge Conc 2 50% WQBEL (RP)
Total Coppear 0.88 1.12 0.026 0.034 0.034 L 0.026 AFC Discharge Conc 2 50% WQBEL (RP)
Free Cyanide Report Report Report Report Repaort ugiL 6.52 THH Discharge Conc > 25% WQBEL (no RP)
Dissolved lron Report Report Report Report Repaort ugiL 489 THH Discharge Conc > 10% WQBEL (no RP)
Total Selenium Report Report Report Report Report ugiL B.13 CFC Discharge Conc > 10% WQBEL (no RP)
Total Thallium 0.013 0.02 0.39 0.61 0.98 ugiL 0.39 THH Discharge Conc 2 50% WQBEL (RP)
Total Zinc Raport Report Report Report Report gL 0.22 AFC Discharge Conc > 10% WQBEL (no RP)

[] Other Pollutants without Limits or Monitoring

The following pollutants do not require effluent limits or moniloring based on water quality because reasonable polential o excead walter quality crileria was nol delermined and the dischange
concantralion was less than thresholds for monitoring, or the pollutant was not detected and a sufficiently sensitive anabdical method was used (e.g., <= Target QL).

Governing

Pollutants WGBEL Units Comments
Total Dissolved Solids (PWS) MNIA MNIA PWS Not Applicable
Chloride (PWS) /A MIA PWS Not Applicable
Bromide M/A NIA Mo WOS
Sulfawe (PWS) MIA MIA PWS Not Applicable
Total Antimony 913 il Discharge Conc s 10% WOBEL
Tatal Arsenic /A NIA Discharge Conc < TQOL
Tatal Barium 3,913 il Discharge Conc s 10% WOBEL
Total Beryllium MNIA MIA No Was
Total Boron 2,608 e/l Discharge Conc < TOL
Total Cadmium 0.73 il Discharge Conc < TQL
Total Chramium (1) 244 il Discharge Conc < TOL
Hexavalent Chromium 16.9 vl Discharge Conc < TOL
Taotal Cobalt 31.0 il Discharge Conc = 10% WOBEL
Total Cyanide MNIA NIA No Was
Total lron 2,445 il Discharge Conc s 10% WOBEL
Total Lead 122 il Discharge Conc < TOL
Taotal Manganesa 1,630 Bl Discharge Conc s 10% WOBEL
Total Mercury 0.082 il Discharge Conc <= TQL
Total Nickel 150 il Discharge Conc = 10% WQOBEL
Total Phenols (Phenclics) (PWS) il PW3S Not Applicable

lodel Results

1/8/2025

56

Page 15



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Total Silver 128 L Discharge Conc < TOL
Total Molybdenum MNIA A MNo WQS
Acrobein 313 pg/L Discharge Conc < TOL
Acryonitrile 0.3 pg/L Discharge Conc < TQOL
Benzene 287 pg/L Discharge Conc < TQL
Bromaform 348 pafL Discharge Conc <= TOL
Carbon Tetrachloride 1.98 pg/L Discharge Conc < TQL
Chiorobenzena 163 pg/L Discharge Conc < TOL
Chlorodibromomeathans 3.96 L Discharge Conc < TQL
Chlaroethansa MIA A No Was
2-Chioroethyl Vinyl Ether 5,706 pg/L Discharge Conc < TQOL
Chiloroform 9.29 pg/L Discharge Conc < TOL
Dichlorobromomethane 4.7 pg/L Discharge Conc < TQOL
1.1-Dichloroethanea MNIA MN/A No Was
1.2-Dichloroethane 49.0 pg/L Discharge Conc < TQOL
1,1-Dichloroathylens 538 pg/L Discharge Conc < TQL
1,2-Dichloropropane 4.45 T Discharge Conc <= TQL
1. 3-Dichloropropylens 1.34 pg/L Discharge Conc < TQL
1,4-Dioxane MIA A No WOSs
Ethylbenzens 111 pg/L Discharge Conc < TQL
Methyl Bromide 163 pg/L Discharge Conc < TOL
Methyl Chioride B 966 L Discharge Conc <= TQL
Methylene Chloride 98.9 pg/L Discharge Conc < TOL
1,1,2 2-Tetrachloroethane 0.99 pg/L Discharge Conc < TQOL
Tetrachloroethylena 49.4 pafL Discharge Conc < TQL
Toluene 929 pg/L Discharge Conc < TQOL
1,2-trans-Dichloroethylene 163 pg/L Discharge Conc < TQL
1,1,1-Trchloroethane 904 pg/L Discharge Conc < TQOL
1,1,2-Trichloroethane 272 pg/L Discharge Conc < TQL
Trichloroathylene 297 L Discharge Conc <= TQL
Vinyl Chioride 0.099 pg/L Discharge Conc < TQL
2-Chiorophenaol 489 pg/L Discharge Conc < TQOL
2 4-Dichlorophenaol 16.3 pafL Discharge Conc <= TQL
2 4-Dimethylphenal 163 pg/L Discharge Conc < TOL
4 6-Dinitro-o-Cresol 326 pg/L Discharge Conc < TQOL
2 4-Dinitrophenol 16.3 pg/L Discharge Conc < TOL
2-Mitraphenol 2 608 pg/L Discharge Conc < TQOL
4-Nitrophenol TEE 'L Discharge Conc <= TQL
p-Chioro-m-Cresol 167 pg/L Discharge Conc < TQOL
Pentachlorophenaol 0.15 pg/L Discharge Conc < TQL
Phenol 6,521 T Discharge Conc < TQL
2 4 6-Trichlorophenal 742 pg/L Discharge Conc < TQL
Acenaphthene 277 pg/L Discharge Conc < TQOL
Acenaphthylens MNIA A MNo WQS
Anthracene 485 pg/L Discharge Conc < TOL
Madel Results 1/8/2025 Page 16

57



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Benzidine 0.0005 il Discharge Conc < TQL
Benzoja)Anthracens 0.005 pail Discharge Conc < TQL
Benzof{a)Pyrene 0.0005 il Discharge Conc <= TQL
3. 4-Benzofluoranthene 0.005 pail Discharge Conc <= TOL
Benzo{ghi)Perylena MNIA MIA No Was
BenzolkFluoranthene 0.049 pg/lL Discharge Conc < TOL
Bis{2-Chloroethoxy)Methane MNIA MNIA No Was
Bis(2-Chloroethyl )Ether 0.15 gl Discharge Conc < TQL
Bis(2-Chlorctsopropyl)Ether 326 pg/lL Discharge Conc < TOL
Bis(2-Ethylhexyl lPhithalate 1.58 il Discharge Conc <= TQL
4-Bromophenyl Phenyl Ether B8.0 pail Discharge Conc < TQL
Butyl Benzyl Phthalate 0.16 pgiL Discharge Conc < TOL
2-Chloronaphthalene 1,304 pail Discharge Conc <= TOL
4-Chilorophenyl Phenyl Ether MNIA MIA No Was
Chrysene 0.59 pg/lL Discharge Conc < TOL
Dibenza{a,h)Anthrancens 0.0005 pail Discharge Conc <= TOL
1.2-Dichlorobenzens 261 pail Discharge Conc < TQL
1. 3-Dichlorobenzens 11.4 pgil Discharge Conc < TOL
1 4-Dichlorobenzensa 245 il Discharge Conc <= TQL
3,3-Dichlorobenzidine 0.25 pail Discharge Conc < TQL
Diathyl Phthalate aTe gl Discharge Conc < TOL
Dirnethiyl Phthalate B15 il Discharge Conc <= TQL
Di-n-Butyl Phthalate 328 il Discharge Conc <= TQL
2 4-Dinitrololuena 0.25 il Discharge Conc < TOL
2 G-Dinitrotoluena 0.25 pafl Discharge Conc <= TQL
Di-n-Oetyl Phthalate MN/A MIA No Was
1.2-Diphenylhydrazine 0.15 vl Discharge Conc < TOL
Fluoranthene 328 vl Discharge Conc <= TQL
Fluorene B81.5 pail Discharge Conc < TQL
Hexachlorobenzensa 0.0004 il Discharge Conc < TOL
Hexachlorobutadienea 0.049 il Discharge Conc <= TQL
Hexachlorocyclopentadiene 1.63 il Discharge Conc <= TQL
Haxachloroethane 0.49 vl Discharge Conc < TOL
Indemnol1,2, 3-cd)Pyrene 0.005 pafl Discharge Conc <= TQL
Isophorone 55.4 il Discharge Conc <= TQL
Naphithalensa 7oA gl Discharge Conc < TQL
Nitrobenzene 16.3 vl Discharge Conc <= TQL
n-Mitresodimethylarmine 0.003 il Discharge Conc < TQL
n-Nitrosodi-n-Propylamine 0.025 vl Discharge Conc < TQL
n-Nitresodiphenylamine 16.3 ol Discharge Conc <= TQL
Phenanthrens 1.63 il Discharge Conc < TQL
Pyreana 326 vl Discharge Conc < TQL
1.2 4-Trichlorobenzene 0.11 il Discharge Conc <= TQL
Model Results 1/8/2025 Page 17

58



NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

DEP’s WQM 7.0 model, Version 1.1.....
=53] Input Data WQM 7.0 - a
General Data
General Stream Discharge and Parameters
Stream Akl Elewation Drainage  LFY Slope Pw'S  Apply
Code Hrea with  FC Add Record
[ft] [zqmi]  [cfzm) [FEAEE] [rod]
I q T Delete Record
1833 | D.DDD| 1 E|E| 1 5.?| IZI.25| EI| EI|
=3] Input Data WQM 7.0 — O
Stream Data
General Stream Discharge and Parameters
Design Condition | - Q7-10 ~ Q1-10 ~ Q30-10
Rl Trib Flow Skream Fch Fch WD Ratio  Rch Fch Tributary Stream
Floney Trav  Melocity Width  Depth Temp pH Temp pH
[fz] Time
[cfz]  [days]  [fps] (Ft) (Ft) [%C) [%C)
3 III.EEIJ| M| EI.EIEI| III.IZIEIIZI| EI.EIEI| EI| EI.EIEI| EI.EIEI| EIJ.EIIZI| F".EIEI| III.IZIEIIZI| EI.EIEI|
III.IZIEIIZI| EI.EIEI| EI.EIEI| III.IZIEIIZI| EI.EIEI| EI| EI.EIEI| EI.EIEI| 2IJ.EIIZI| .'-".EIEI| III.IZIEIIZI| EI.EIEI|
=53] Input Data WOM 7.0 - a
Discharge and Parameter Data
General Stream Discharge and Parameters
Dizcharge Data
Existing Permitted Design Dige: Dige:
Dizc Flow Dizc Flow Dizc Flow Reserve  Temp pH
Rkl M ame Permit Mumber  [mgd] [rgd] [mogd]  Factor
[*C)
| EI.EEEI|JI: kLA WWpomissi |F'.-“-“-.EIEI25I33E! | EI.EIEIEIIII| 4.EIEIEIIII| EI.EIEIEIEI| EI.EIEIEI| 25.DD| .'-".IIIEI|
Parameter Data
Dizc  Trb Conc Stream Fate Coef
Farameter Mame Conc [mgfl]  Conc  [14day]
[marL] [masL]
p [[CEODS gl zoo] 000 150
MNH3-M 200 Q.00 0.00 070
Dizzolved Oxygen B.00 8.24 0.00 0.00

59




NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

=53] Input Data WQM 7.0 — O
Discharge and Parameter Data
General Stream Discharge and Parameters
Dizcharge Data
Existing Permitted Deszign Digc Dizc
Digc Flow Dizc Flow Dizc Flow Reserve  Temp pH
Rkl M ame Permit Mumber  [mogd] [rmod] [mad]  Factor
D)
| III.EIEIEI|n::n:|nf Sehulkil | | D.DDDD| D.DDDD| EI.EIEIEIEI| EI.EIEIEI| 2IZI.IZIIZI| ?.EIEI|
Parameter Data
Dizc  Trb Conc Stream Fate Coef
Parameter Mame Conc  [mafl]  Conc [1/daw]
(masL] (masL]
CBODS 25.00 200 0.00 1.50
NH3-M 20.00 Q.00 0.00 070
b [|Dizzolved Omygen E.00 g.24 .00 .00

Z§| Modeling Specifications WM 7.0
Select Parameters

" MH3-M " Uniform Treatment W Use input Q1-10 and Q30-10 data
" Dissolved Oxygen * EMPR. 01-10/Q7-10 ratio: 0.64
& Hoth  D.0. Simulation Q30-10/Q7-10 ratio: | 138
WQAM 6.3 Comparison Dissolved Oxygen

[ Input reach W/D ratios * [ Input reach travel times * DO Goal: .00

¥ Temperature Adjust Kr*= DO Saturation Percent: | 90.0%

Select WLA Method Q1-10 and Q30-10 Data

W Use Balanced Technology

* Check to duplicate WQAM 6.3 results
** Unchedk to duplicate WQAM &.3 results

60




NPDES Permit Fact Sheet
Wyomissing Valley STP

NPDES Permit No. PA0026638

Results:
E=2] Analysis Results WOM 7.0 — O
Hydrodynamics NH3-N Allocations D.0. Allocations D.0. Simulation Effluent Limitations
Total Discharge Flow [rmgd Analvziz Temperature [2C Analvsiz pH
E 4.000 23.067 7.000
Beach “wfidth [t Beach Depth [ft Beach D Batio Beach Yelocity [fps
33.072 0.70E 4E.853 0432
Beach C-BODS [mngsL] Reach Ec [1/davs Eeach MH3-M [mgsL EBeach En [1/davs
13.04 1.408 1.81 0.28F
Beach D0 [mgdl Beach ki [1/days Er Equation Beach D0 Goal [mgL]
E.254 23102 T zivoglou B
Beach Travel Time [daysz] ) Subreach Results
0037 TravTime CBODS MNH3-M D.0.
’ [daysz] [mgsL] [rngsL] [magL]
0.004 12.96 1.80 B.31
0.007 1289 1.80 E.37
0.011 12.81 1.79 B.42
0.015 12.73 1.78 B.47
noa 1266 1.78 B.51
0.022 12.58 1.77 B.55
0.026 1251 177 E.59
0.029 12.43 1.76 B.63
0.023 12,36 1.75 E.EE
0.037 12.29 1.75 E.69
DO Recovered
=5] Analysis Results WQM 7.0 — O
Hydrodynamics NH3-N Allocations D.0. Allocations D.0. Simulation Effluent Limitations
Fermit Humber Dizc Flow
Fikdl Dizcharge Mame [rod]
| D.EElJt b L, S yorniszi st | PAD0ZERE | EI.EIDEIEIl
Effluent Lirnit  Effluent Limit Effluent Limit
Pararmeter 30 Dap Average  Maximum Minimum
[rmasL] (gL} {mg/L)
CBODA 20
MH3-H 295 5.9
Dizzolved Oxygen A
Record: 4 1of1 Kl Search

61




NPDES Permit Fact Sheet
Wyomissing Valley STP

DEP Whole Effiuent Toxicity (WET) Analysis Spreadsheet

Test Completion Date

Test Compliaetion Date

R { Si7i2024
No_ Control TIWC
1 10 =
2 10 10
3 = S
< 10 @
s
s
7
s oo ol
o
10 = ] Jo—=
11 1
12
EE]
14
-
Mean 2.750 o250
Std Dov. ©.500 0.500
# Rephcates a P
T-Test Resul S 1314

Type of Test iChronic Facility N

Spocies Tested - v !

Endpoint Swrvival i WWyomissing Vallay

TAWEC (Secimal) 19,;_9___________ ..... ==

No. Per Replicate 10 Permit No.

TST b value 0.7 i PADOZE6538 ]
TST alpha value 0.25

Test Completion Date

Control TWC

s

BONANAUNTE

T-Test Reault

Pass or Fal

Test Completion Date

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test Chronic Facility Name
Species Tested Pimephales
Endpoint Growth i Wyomissing Valley J
TIWC (decimal) 059
No. Per Replicate 10 Permit No.
TST b value 0.75 i j
TST alpha value 0.25
Test Completion Date Test Completion Date
Replicate | 5712024 | Replicate |
No. Control TIwWC No. Control TIwC

1 0.465 0.367 1

2 0477 0441 2

3 0.421 0405 3

4 0.445 0339 4

5 5

6 6

7 7

8 8

9 ]

10 10

" "

12 12

13 13

14 14

15 15

Mean 0452 0388 Vean 0.000 0.000
Std Dev. 0.025 0044 Std Dev.

# Replicates 4 4 # Replicates
T-Test Result 20354 T-Test Result
Deg. of Freedom Bl Deg. of Freedom
Critical T Vaiue 0.7407 Critical T Value
Pass o Fail p7 Pass or Fall

62

NPDES Permit No. PA0026638



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

DEP Whole Effiuent Toxicity (WET) Analysis Spreadsheet

Type of Test Chronic Facility Name
s!::c:;‘rum EC:n%“ﬁgm— { Wyomissing Val !
= i
TIWC (decimal) 059 : 09 Yoty :
No. Per Repli 1 Permit No.
TST b value 075 f P, i
TST alpha value 02
Test Completion Date Test Completion Date
Repli 5062024 i Replicate | i
No. Control TIWC No., Control TIWC
1 1 1 1 —
2 1 1 2
3 1 1 3
4 1 1 4
5 1 1 5
e 1 1 ]
7 1 1 7
8 1 1 8
9 1 1 ]
10 1 1 10
" 11
12 12
13 13
14 14
15 15
1.000 Mean 0.000 0000
0.000 Std Dev.
10 # Replicates

T-Test Result
Deg. of Freedom
Critical T Value
Pass or Fail

DEP Whole Effiuent Toxicity (WET) Analysis Spreadsheet
Type of Test Chronic Facility Name
Species Tested Ceriodaphnia 4 i
Endpoint [Reproduction | i Wyomissing Valley i
TIWC (decimal) 0.59
No. Per Replicate |1 Permit No.
TST b value 0.75 f PADO26638 ]
TST alpha value 0.2
Test Completion Date Test Completion Date
Replicate | 5/6/2024 ] Replicate |_ !
No. Control Twe No. Control TIWG
1 19 9 1
2 41 32 2
3 35 21 3
- 26 42 4
5 28 34 S
e 32 40 a
7 26 40 7
8 33 33 8
9 27 37 9
10 30 42 10
" 11
12 12
13 13
14 14
15 15
Mean 29.700 36.000 Mean 0.000 0.000
Std Dev. 8.001 5394 Std Dev.
# Replicates 10 10 # Replicates
T-Test Result 55505 T-Test Result
Deg. of Freedom 16 Deg. of Freedom
Critical T Value Critical T Value
Pass or Fall Pass or Fall

63



NPDES Permit Fact Sheet NPDES Permit No. PA0026638

Wyomissing Valley STP

DEP Whole Effiuent Toxicity (WET) Analysis Spreadsheet

Facility Name

Type of Test Chronic

Species Tested Pimephales H i
Endpoint Survival B WWyomissing Valley H
TIWC {decimal) 0.59

MNo. Per Replicate 10 Permit Mo,

TST b value .75 £ PAQD2EE638 i
TST alpha valus 0.25

Test Completion Date

Teast Completion Date

Replicate | AI25/2023 1 Replicate |

Mao. Control ThWS Mo, Control ThWC
1 10 10 bl
2 10 10 2
3 10 10 3
L 10 A1 4
S 5
& -3 ]
T T
a8 g
=] o D
10 10

i1 11

2 12

13 13

14 14

15 15

Mean 10.000 FO.000 Mean 0.000 0.000
Std Dev. 0.000 0.000 Std Dew.
# Replicatas 3 e # Replicates

T-Test Result
Deg. of Fresedom
Critical T WValue
Pass or Fail

T-Test Resuit
Deg. of Freaedom
Critical T Value

Pass or Fail b T e

DEP Whole Effiluent Toxicity (WET) Analysis Spreadsheet

Facility Name

Type of Test Chronic
Species Tested Pimephales f i
Endpoint Growth ] Wyomissing Walley 1
TWC {decimal) :0.59
No. Per Replicate 10 Permit No.
TST b wvalue 0.75 f PADDZEE38 i T
TST alpha valuea 0.25
Test Completion Date _Test Completion Date
Replicate | A425/2023 ] Replicata j
No. Confrol TIWC MNo. Contral TIWGC

1 0.46 0.55 1 ' i

2 ... D.ags 0.45 2

3 0.461 0.468 N R

4 0.455 0.5 4

5 5

=3 8

¥ T

a &

9 a8

10 10

14 " 11

12 2z | ]

13 13

14 14

15 15

Meamn 0,489 0.502 Mean 0.000 0000
Std Dew. 0.020 0.035 Std Dav,

# Replicates 4 4 # Replicates

T-Test Result
Deg. of Freedom
Critical T WValuea
Pass or Fail

T-Test Result
Deg. of Freedom
Critical T Value
Pass or Fail

64



NPDES Permit Fac

t Sheet

Wyomissing Valley STP

DEP Whole Efftuent Toxicity {(WET) Analysis Spreadsheet

Type of Test
Specios Testad
Endpoint

TIWC (decimal)
Mo, Per Replicate
TST b value

TST alpha value

Facility Nanwe

Chronic

Cerlodaphnia | H
Survival i __ Vwyomissing Valley i
0.59

1 FParmit No.

0.75 i PADD2GS3S H
0.2

Replicate | 472572023 1
MNo. Controd TWC
oS : g i
2 1 1 i
3 1 i
4 3 1
5 1 P
& 1 1
7 i i
B 1 1
g b 1
10 1 3
11
iz
2 —
14
15
Mean 1.000 1.000
Std Dev. 0.000 0.000
# Replicates 10 10

T-Tost Rasult
Deg. of Freedam

Replicate |

Mean
Std Dav.
# Replicates

wmwmm-&.wu-nnpz

10
11
12
13
14
15

Test Completion Date

Control TWC

T-Test Result
Deg. of Freedom
Critical T Value

Pass or Fall

DEP Whote Effluent Toxicity (WET) Analysis Spreadsheet

Facility Name

I Wiyomissing Valley N

!

Parmit Mo,

PAODZISE3R

Critical T Value
Pass ar Fail 2_%
Typa of Test Chropic ™)
Species Tested Ceriodaphnia
Endpoint Roproduction |
TG (decimal)
Mo, Per Replicate
TST b value oS
TST alpha value 0.2
Tes! Completion Date
Replicate | 4(25/2023 i
No. Control TIWG
1 42 47
2 40 =8
3 35 4z
4 36 48 i
5 a7 36
5 43 42
7 22 3B
] 37 42
] 34 40
10 ar 48
11
12
13
14
15
Maan 35,400 42200
Std Dev. 5,797 4237
# Replicates 10 10
T-Test Rasult 7.7e13
Deg. of Freadom 17
Critical T Value 08533
Fass or Fail

Test Completion Date

0,000
St D,
# Replicates

T-Test Result
Deg. of Freedom
Critical T Value
Pasgs or Fail

65

0.000

NPDES Permit No. PA0026638



NPDES Permit Fact Sheet
Wyomissing Valley STP

DEP Whole Effluent Toxicity (WET) Analysls Spreadshoet
Type of Test iChrenic Facility Name
Species Tested Pimaghales i }
Endpoint Suryial f Wyomissing Valley |
TIWG {decimal) 0.55 B
Mo, Per Replicate 10 Parmit Mo.
TST b vaive Q.75 i PADCIGEDS 1
TST alpha valus 0.25
Test Compietion Date Test Completion Date
Replicate | AB2022 | Replicate iﬂm __________ m....._._;
Mo, Control TG Mo, Control TWC
1 0 10 1
2 10 10 2
3 .o .10 s
4 o | 8 4
-] _ 5
(-] ) e |y ;
T T
8 3 8
9 2
10 0
1 11
12 12
13 13
14 14
15 15
Mean 10,000 2750 Maoan 0000 0.000
Sid Dav. 0.000 0.500 Shd D,
# Replicates. 4 4 # Replicates
T-Test Result 7EE43 T-Tesi Result
Deg. of Freedom 3 Deg. of Freedom
Critical T Value  0.7649 Critieal T Value
Pass or Fail e T Pass or Fail

DEF Whole Effluent Toxleity (WET) Analysis Spreadsheet
Type of Test Chronic Facility Name
Spacies Tesbed Pimephales H
Endpoint Growlh i Wiyomissing Valley
TIWEG (decimal) 0.58
Mo. Per Replicate 10 Parmit No.
TET b value 07 i FADDTGESE
TST alpha value 025
Test Completion Date Test Complation Date
Replicate | 4/5/2022 ] Replicate | 1
Ma. Control TE\I‘I":'-"__“. MNe.  Co

1 0,358 a5 | 1 [

2 0 358 0423 i 2

2 0,A57 0.421 3

4 0348 a.281 4

= =

& e i oy

7 7

8 H ]

g i ]

10 10 .

11 11 B

2 12

13 13

14 14

15 1=

Mean D3TS5 0431 Mean 0.000 0. 000
Std Dev. 027 0.050 Etd Dav.

# Replicates 4 4 # Replicates
T-Tast Resuit 55022 T-Test Resuit
Deg. of Freedom 4 Deg. of Freedom
Crivical T Value Q. 7407 Critieal T Valoe
Pass of Fail 5 ' Pass or Fail

66

NPDES Permit No. PA0026638



NPDES Permit Fact Sheet
Wyomissing Valley STP

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheat
Type of Test Chronic | Facility Name
Spacies Tested iCeriodaphnia i i
Endpoint ESunvval H Wyamissing Valley i
TIWG (dhecimal) O]
Mo. Per Replicate |1 Permit No. o
TST b value 0.76 P PACCIEE38 1
TET alpha valus 0.2
Test Completion Date Test Complation Date
Regplicate | 47572022 i Replicate | i
Mo, Control TG No. Control TIWEC
1 [ 1 1 H 1
2 A 1 2
3 1 1 -
4 1 1 4
5 1 1 5
=] i 4 ]
7 1 1 7 H
8 1 1 8 o
] 1 1 ] -
10 1 1 10
11 LR
12 L 12
13 12
14 14
15 15 [~
Mean 1.000 1.000 Mean 0000 0,000
Stel Dev 0,000 0000 Etd Dew,
# Replicates 10 0 # Repllcates
T-Test Result T-Test Resuit
Deg. of Freadom Deg. of Freedom
Critical T Walue _ Critical T Value
Fass or Fail Eﬁm%% Fass or Fail
DEP Whole Efficent Toxiclty (WET) Analysis Spreadsheet
Type af Test Chronic Facility Mamea
Species Teated Cerodaphnda H
Endaoint Reproduction 1 Vyomissing Valley
TIWG {decimal) 0.5
Mo. Per Replicate 1 Permit Mo,
TST b value 078 f PAQOZESIE
TSTanha value o2
~.Test Completion Date Tast Niompiefion Bale
Replicata f 4572022 Replicate | s i
Me, ‘Cantrol TIWGC Mo Control TS
1 40 45 1
2 37 36 2 »
3 34 41 3
4 35 31 4 .
5 k1] 41 5
5] 27 ) &
7 i 39 33 7
B i 34 40 ]
-] ar A0 9
10 35 42 10
11 11
12 12
13 13
14 14
15 15
Mean 35000 30100 Mean 0,000 Q.000
Std Dev 3,830 4055 Sid Dev,
# Replicates 10 10 # Replicates
T-Test Result 8.1243 T-Tesat Result
Deag. of Freadoem 16 Deg. of Freedom
Critical T Value 0.8647 Critical T Value
Paze or Fall A Paes or Fail

67

NPDES Permit No. PA0026638



NPDES Permit Fact Sheet
Wyomissing Valley STP

68

DEP Whole Effluent Toxicity (WET) Analysis Spreadsheet
Type of Test Chronic Facility Nama
Species Tested hales i I’
Endpoinit 1 Wyarnissing Wal i
TIWG (decimal) ERIEDE 2
MNo. Per Replicate 10 Permit No.
TST b value 0.75 I PADD2EG38
TST alpha value 0.25
Tast Completion Date Test Complation Date
Replicate | A2002021 | Replicate | i
No. Control TIWG No. Control TIWGC
1 10 10 1 1
2 10 i) 2
a 6 i 3 S —
4 10 ] 4
= 5
R [
T T H
L] - a
9 s T o B
woo . 10
1 ] 8
12 1 12
13 13
14 . 14
15 15
Raan 10,000 .750 Mean L0 0.000
Std Dev, 0.000 0500 Sid Dav,
# Replicates 4 4 # Replicates
T-Test Result T.55843 T-Test Resuilt
Deg. of Freedom 3 Deg. of Freedom
Critical T WValuwe . D.TB49 Critical T Walue
Pass or Fail i 2‘5&;{% Pass or Fall
DEP Whole Effiuent Toxicity (WET) Analysis Spreadsheet
Type of Tast Chrenic | Facility Name .
Species Tested Fimephales H i
Endpoint Crowth i Wiormissing Valley i
TAWG (decimal) 0.58
Mo. Per Replicate 10 Permit Na, "
TST b wvalue [ i PADOZEESE 1
TST alpha value 025
Test Completion Date
Replicata | 472002021 j Replicate |
Mo, Contrel TIWE Mo, Confirol TG
1 0.329 0.36 1
2 0.37 0.345 | 2 L
3 0.315 0386 3
4 0328 9392 ______ &
5 5
B =3
T 7
a & -
3 ! g
90 H B L I (. T
1 i n"
12 b 12
13 —— I i3
14 . 14 -
15 15
Mean 0.236 0.34%9 Mean 0,000 0,000
Std Dev. 0.024 0035 Std Dev.
# Replicates 4 4 # Replicates
T-Test Resuit 48118 T-Test Resuit
Deg. of Freedom 4 Deg. of Freadom
Critical T Valua _0.7407 Critical T Value
Paseor Fad I FASSTE Pass or Fail

NPDES Permit No. PA0026638



NPDES Permit Fact Sheet
Wyomissing Valley STP

DEP Whole Efftbent Toxicity (WET) Analysis Spreadsheet
Type of Test Chronic Facility Name
Species Tested Cerodaphnia }—'—"L—'—“"—_“—E
ndpaoi i H ]
$IW'CJ¢ll?;cimal] g‘.‘:ﬁ";ﬂa """"""""" = Heypmissing Maoy et
MNo. Per Replicate 1 Permit Mo.
TST b walue 075 N PADO2E638 !
TST alpha value 0.2
_Test Complietion Date Test Completion Date
Replicate A2O2021 ¥ Repli i
Mo. Control TG No. _Contrel TIWS
1 1 1 1
2 1 1 Z
a M i T S - ———
4 1 T A
5 A L 5 I
5] 1 1 e
7 1 ] i 7
a 1 1 ]
] 1 4 =]
10 1 A 10
11 71
12 12
13 13
14 14
15 LT R
Dean 1.000 1.000 Mean 0.000 0.000
Std Dew. 0.000 0.000 Std Dew.
# Replicates 10 19 # Replicates
T-Test Result T-Test Result
Deg. of Freedom Deg. of Freedom
Critical T Value B Critical T Value
FPass or Fail .}g%:ﬁa_{ kx”’f;é_%}%_ Pass or Fail
DEP Whole EfMuant Toxlcity (WET) Analysis Spreadshest
Type of Test
Species Testod ]
Endpoint b Wyomissing Valley
TIWE (decimal)
Mo, Per Replicate Permit No.
TST b value 0.75 I PALOZEE3E ]
T5T alpha valua 0.2
Test Complation Date _TestCompletion Date |
Replicate | 4202021 | Replicate | i
Mo, Control TIWNC MNo. Control TIWC
1 33 35 1
2 az 35 2 o
3 24 34 3 |
4 34 a8 4
g 3 3 5 .
6 a3 35 8
7 12 12 7
1 24 T S R S
9 32 33 9
10 26 31 10 -
1 11
L R 12
13 3
14 14
15 15
hdean 28100 32,700 Muean 0.000 0,000
Std Dev. G822 7587 Sitd Dev.
# Replicates o 10 # Replicates
T-Test Result 4.0170 T-Test Result
Deg. of Freedom 16 Deg. of Freedom
Critical T Value 0.8547 Critical T Value
Pass or Fail b Pass ar Fail

69

NPDES Permit No. PA0026638



NPDES Permit Fact Sheet
Wyomissing Valley STP

hitps://www.ahs.dep.pa.gov/TMDL/

W.GOV OFFICIAL APP

NPDES Permit No. PA0026638

Josh Shapiro, Governor Jessica Shirley, Acting Secretary

Total Maximum Daily Loads and Alternative Restoration

Select by Watershed

Strategies
| Return to Main Page |
- Search by County:
v|[Go] [Berks v|[Go]

Search by Cause:

v[&o]

Search by Status:

[6o]

Keyword Search:

|Wy0missing

6]

Search by Category:
| v|[Go]

Search by HUC:

[ [e]

DEP Home

TMDLs containing Keyword Wyomissing

Wyomissing Creek
Information Status Links
County: Berks
Category: NONPOINT SOURCE TMDL: Wyomissing Cresk TMDL
Cause: TURBIDITY, TOTAL SUSPENDED Eplzgpg?;fd
SOLIDS (TSS), SILTATION 1=
HUC: 2040203, 2030308

70

C



NPDES Permit No. PA0026638

NPDES Permit Fact Sheet
Wyomissing Valley STP

Al pennsylvania
@ ﬂ DEPARTMENT OF ENVIRONMENTAL
== PROTECTION

Jessica Shirley, Interim Acting Secretary

Doov  EEEm 2024 Integrated Report Viewer

Josh Shapiro, Governor

Toptom,

Introduction ] Select feature
Rempville | Total: 4

Layers
‘777 Lyons
_ end R s :
- ZHvansville ; Aquatic Life - Impaired
662 /7
Query ( 7
i o Streams - Impaired - Aquatic Life

Measurement
=¥ L3 {TX ¢ Life
S ‘ : () Fleetwood atic Life
‘ 4 New Jerusa Strear i - Aquatic Life 2
Export Statewide Dataset
Blan ‘
v Recreation - Supporting
6 ] £
o Irish# Streams - Supporting - Recreational |
22 ol
Streams 2 Mountain 662
| /= i
E aCl

Aquatic Life - Impaired

Aquatic Life - Supporting

Schultzville

Potable Water Supply - Impaired

( ;
1062t
BernhiRs . I
/ Jiosp Oley Valley

10ft

\\yy Bechtelville
g\>’\ Congo

New Berlinviille

Shanesville

Penn Sttd,

State Hill

Potable Water Supply - Supporting
A

o,
3
%

AP

Schwarzwad
Hill

232135,

A
@,’n

/’f i Reading
fowe] Wyomissing
y ) “) Penpave \

,m]

\

Recreation - Impaired

£
@

Gilbertsville

Recreation - Supporting

11821

(Bright blue in above screen shot is Wyomissing Creek)

71



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

February 19,2024

NPDES Permit Renewal Application

Bypass Information

o o o W
I

S om oo

QOutfall 001 - Latitude 40 19 42.52 Longitude 75 56 34.83

Extreme Rainfall Events

5 events

Addition of diesel powered bypass pump for use during extreme rainfall events to
eliminate or minimize bypass events. Rebuilt Raw Sewage Pumps to maximize pumping
efficiency.

Outfall 002 - Latitude 40 19 41 Longitude 75 56 34

Extreme Rainfall Events '

4 events

Rebuild Primary Effluent to maximize pumping efficiency.

72



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

|z‘\ Certificate of Analysis

M.]. Reider Associates, Inc. Laboratory No.: 2502249
ENVIRONMENTAL TESTING LABORATORY Report: 01/24/25

U.S. EPA/PA DEP #06-00003

Lab Contact: Jade S Eversole

Attention:  David Wisser Project: Resample - NPDES Municipal Permit Renewal
Reported To: Joint Municipal Auth of Wyomissing
701 Old Wyomissing Road
Reading, PA 19611

Lab ID: 2502249-01 Collected By: Client Sampled: 01/22/25 07:43 Received: 01/22/25 11:11
Sample Desc:  Effluent Sample Type: Composite
Composite Begin: 1/21/25 7:38
Rep.
Result Unit MDL Limit Analysis Method Analyzed Notes  Analyst
Total Metals
Aluminum 0.62 mg/ L 0009 0.02 EPA 200.7 Rev 44 01/23/25 HRG
Thallium <03 ug/ E 03 3 EPA 200.8 Rev 54 01/23/25 v MPB
Preparation Methods
——Specific Method Preparation Method PrepBatch  PreparedDate  Notes  PreparedBv
2502249-01
Total Metals
EPA 200.7 Rev 4.4 EPA 200.2 Rev 2.8 B5A1516 01/23/2025 HRG
FPA 2008 Rev 5.4 EPA 200.2 Rev 2.8 B5A1517 01/23/2025 HRG
Notes and Definitions
u Analyte was not detected above the indicated value.

73



NPDES Permit Fact Sheet
Wyomissing Valley STP

IRN

M.J. Reider Associates, Inc.

ENVIRONMENTAL TESTING LABORATORY
U.S. EPA/PA DEP #06-00003

Attention:  David Wisser
Reported To: Joint Municipal Auth of Wyomissing
701 Old Wyomissing Road
Reading, PA 19611

Lab ID: 2502250-01 Collected By: Client
Sample Desc:  Effluent

NPDES Permit No. PA0026638

Certificate of Analysis

Laboratory No.: 2502250
Report: 02/10/25
Lab Contact: Jade S Eversole

Project: Resample - NPDES Municipal Permit Renewal

Sampled: 01/29/25 07:57 Received: 01/30/25 11:20
Sample Type: Composite
Composite Begin: 1/28/25 7:43

Rep.
Result Unit MDL Limit  Analysis Method Analyzed Notes  Analyst
Total Metals
Aluminum 0.58 mg/L 0.009 002 EPA 200.7 Rev 44 01/31/25 HRG
Thallium <03 ug/L 03 3 EPA 200.8 Rev 5.4 01/31/25 U MPB
Preparation Methods
—SpecificMethod ______ Preparation Method Prep Batch ___ Prepared Date Notes Prepared By
2502250-01
Total Metals
EPA 200.7 Rev 4.4 EPA 200.2 Rev 2.8 B5A2073 01/31/2025 HRG
EPA 200.8 Rev 5.4 EPA 200.2 Rev 2.8 B5A2074 01/31/2025 HRG
Notes and Definitions
U Analyte was not detected above the indicated value.

74



NPDE$ Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

Iz’\ Certificate of A@ysis

M.J. Reider Associates, Inc. Laboratory No.: 2502251
ENVIRONMENTAL TESTING LABORATORY Report: 02/11/25
U.S. EPA/PA DEP #06-00003

M Lab Contact: Jade S Eversole

Attention:  David Wisser Project: Resample - NPDES Municipal Permit Renewal
Reported To: Joint Municipal Auth of Wyomissing
701 Old Wyomissing Road
Reading, PA 19611

Lab ID: 2502251 01 Collected By: Client Sampled: 02/05/25 07:57 Received: 02/06/25 11:31
Sample Desc:  Effluent Sample Type: Composite
Composite Begin: 2/4/25 7:45
Rep.
Result Unit MDL Limit Analysis Method Analyzed Notes  Analyst
Total Metals
Aluminum 0.51 mg/L 0,009 0.02 EPA 2007 Rev 4.4 02/07/25 HRG
Thallium <03 ug/L 03 3 EPA 200.8 Rev 5.4 02/07/25 U MPB
Preparation Methods
__ SpecificMethod _________ Preparation Method PrepBatch  PreparedDate  Notes  PreparedBy
2502251-01
Total Metals
EPA 200.7 Rev 4.4 EPA 200.2 Rev 2.8 B5BO389 02/07/2025 HRG
EPA 2008 Rev 5.4 EPA 200.2 Rev 2.8 B5B0390 02/07/2025 HRG
Notes and Definitions
U Analyte was not detected above the indicated value.

75



NPDES Permit Fact Sheet

NPDES Permit No. PA0026638
Wyomissing Valley STP

lz‘\ Certificate of Analysis

M.J. Reider Associates, Inc. Laboratory No.: 2502252
ENVIRONMENTAL TESTING LABORATORY Report: 02/17/25
U.S. EPA/PA DEP #06-00003 Lab Contact: Jade S Eversole

Attention:  David Wisser
Reported To: Joint Municipal Auth of Wyomissing

701 Old Wyomissing Road
Reading, PA 19611

Project: Resample - NPDES Municipal Permit Renewal

Lab ID: 250225201 Collected By: Client Sampled: 02/12/25 07:50 Received: 02/13/25 11:15
Sample Desc:  LEffluent Sample Type: Composite
Rep.
Result Unit MDL Limit Analysis Method Analyzed Notes  Analyst
Total Metals
Aluminum 0.68 mg/L 0.009 0.2 EPA 2007 Rev 4.4 02/14/25 HRG
Thallium <03 vg/L 0.3 3 EPA 200.8 Rev 5.4 02/14/25 U MPB
Preparation Methods
—SpecificMethod ________ Preparation Method. Prep Batch Prepared Date Notes Prepared By
2502252-01
Total Metals
EPA 200.7 Rev 4.4 EPA 200.2 Rev 2.3 B5B0920 02/14/2025 HRG
EPA 200.8 Rev 54 FPA 200.2 Rev 2.8 B5B0O21 02/14/2025 HRG
Notes and Definitions
U Analyte was not detected above the indicated value.

107 Angclica Strees U Reading, PA 19611 U www.mijrcider.com o (610) 374-5129 U fax (610) 374.7234
This certificate shall pot be reprodaced except in full withoat the wrin I of M.J. Reider Associses, bne.

NELAP accredired by PA. (PADEP #06.00003) Viasit cur websire to view our current
NELAC i for vanous drinking water, wasteeater and solid & chemical macerials analyoes.

Adddivomal scerodieations by MDD (261) l

Page 1of3 |

76



NPDES Permit Fact Sheet NPDES Permit No. PA0026638
Wyomissing Valley STP

pEn nsylvania Tanics Maragessnt Spreadshest
Jr DEPARTMENT OF ENVIRDINMENTAL wersin 1.4, May 2023

PROTECTION

Discharge Information

Facility: Jt MUA Wyomissing Valley-addt] effl samples NPDES Parmit Mo.: PADD2663E Outfall No.: 001
Ewaluation Typa: Major Sewage | Industrial Waste Wastewater Description: domestic ww
Discharge Characteristics
Design Flow i . Partial Mix Factors (PMFs) Complete Mix Times (min)
magpy: | Hardness (mal) | pH(SU) AFC CFC THH CRL Cras Q.
4 204 T
O i ik blank L8 of et blank 0 if dest bilank T if besft biank
. . Max Discharge Daily |Hourly | Strea | Fate Criteri | Chem
Discharge Pollutant Units o v v | mev | coetr FOS aMod | Transi
Tolal Dissolved Salids (PWS) mgiL
 |Crlorige (PWS) migil
g Bromide migiL
& [Sulfate (PWS) mglL
Fluoride [PWS) mgiL
Tolal Aluranum Pl 880
Total Antimony pall
Total Arsenic pall
Total Barium pall
Total Benglium pall
Tolal Boron pll
Total Cadmium pall
Tetal Chremium () pall
Hexavalant Chromium pll
Tetal Cobalt pall
Tolal Copper migil
™ |Free Cyanide HolL
§ Tiolal Cyanide Pl
o |Dessalved lion pall
Taital lran pall
Total Lead poll
Total Manganese pall
Tolal Mercury pgll
Toial Micked pall
Total Phencls (Phenolice) (PWS) pa'L
Tolal Sebenium pall
Tolal Siver pall
Total Thaliurm pal | = 0.3
Total Zinc mgiL
Toital Molybsdenwm pll
Acrolein pall | =
Acnyianmide pall | =
Acrenitrile pal | =<
Benzens pall | =
Bromaform pall | =
Dizcharge Information 2/21/2025 Page 1

77



NPDES Permit Fact Sheet
Wyomissing Valley STP

? pennsylvania
ﬁ DEPARTMENT OF ENVIROMNMENTAL
PROTECTION

Stream / Surface Water Information

NPDES Permit No. PA0026638

Tentics Managemant Spreaciteat
Wersion 1.4, May 1033

It MUA Wyomissing Valley-addtl effl samples, NPDES Permit No. PAD026638, Outfall 001

b

Receiving Surface Water Mame: Wyomissing Cresk

Mo. Reaches to Model: 1

(®) Statewide Criteria
(" Great Lakes Criteria

tream / Surface Water Information

2/21/2035

78

S T Elat-:atm DA (mi?)* | Stope (rumy| PWS Withdrawl #{E:lplgr Fis (") DRSANCO Criteria
Point of Discharge 001833 0.28 205 15.6
End of Reach 1 001833 0 185 15.7
Q T18
i LFY Veloct| oo Tributary Stream Analysis
Locatio RMI T
" {cfsimi?)* yips)| "™ [Tiardness Handness" | [T | Farinesa
Point of Discharge | 0.26 0.25
End of Reach 1 0 0.25
Qg
Vi Trawar i
Location RMI 1 Analysi
yifps) | ooy Hardness
Point of Discharge 0.28
End of Reach 1 1]

Page 4



NPDES Permit Fact Sheet
Wyomissing Valley STP

Model Results

NPDES Permit No. PA0026638

It MUuA Wyomissing Valley-addt] effl samples, NPDES Permit No. PADD26638, Outfall Dol

Page 5

- Results RETURN TO INPUTS SANVE AS PDF PRINT Al (O inputs () Results () Limits
|| Hydrodynamics
|v| Wasteload ANocations
] AFC CCT (mink [ 4.427 Analysis Hardness (mgf)- 196 27 Analysis pH:
STEET T Stream WO W Ohbj
Paollutants C WILA L Comments
S lev o) | wan) Lol
Total Aluminum 1] o 750 750 1,223
Total Thallium [1] 1] 65 65.0 106
| CoFe CCT (min) | 4.427 Analysis Hardness (mgl)c Amnalysis pH:
STEETT T stream WOC WO Obj
Pollutants Conc WILA L Comments.
fowrfl ) o (pgiL) (pgiL) (WgiL)
Total Alurminum [i] o A A MiA
Total Thallium [] [i] 13 13.0 21.2
v THH CCT {min) [ 4.427 Analysis Hardness {(mgi) MIA Analysis pH:
S edr N
Stream WOC W Obj
Pollutants Conc WILA L Comments.
imay | CV o) | wan) il
Total Alurminum ] o A A M
Total Thallium [i] ] 024 0.24 0.3
| CRL CCT (mink Analysis Hardness (mgilc L ay Analysis pH:
STEET T e troam WO W Ohbj
Pollutants Conc WWLA L Comments
o lev won) | (wany i
Total Aluminum o A MUA, NiA
Total Thallium [1] i] A [y MWiA
[+] Recommended WQBELs & Monitoring Reguirements
Model Results 2/21,/2025
Ho. SamplesMonth: Ll
Mass Limifs Concentration Limifs
AML MDL . Governing | WOQBEL
Pollutamnts {Ibsiday} {Ibsiday) ARAL MDL IBAA Lbnits WOBEL Basi Comments.
Total Aluminum 261 40.8 TE4 1,223 1,858 gL T84 AFC Discharge Conc = 50% WQBEL (RFP)

[+] Other Pollutants without Limits or Monitoring

The following pollutants do mot require effluent limits or monitoring based on water quality because reasonable potential 1o exceed water quality criteria was not determined and the dischange
concantration was lass than thresholds for monitoring, or the pollutant was not datected and a sufficiently sensitive analytical method was used (2.9.. <= Targst QL)

Govaming .
Pollutants WOBEL Units Comments.
Total Thallium P MiA Diischarge Conc = TOL

79



